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GENERAL REMARKS

This report applies only to the sample(s) tested. It is the manufacturer's responsibility to ensure the additional production units of this
product are manufactured with identical electrical and mechanical components. The manufacturer is solely responsible for any
madifications to the product that could result in non-compliance with the relevant regulations.

This report shall not be reproduced, except in full, without the written approval of Nemko.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties. Nemko Group accepts no responsibility for damage suffered by any third party because of decisions made or actions
based on this report.

Opinions expressed within this report regarding general assessments and qualifications for PASS or FAIL to the standards limits and
requirements, are not part of the current accreditation. Neither are opinions expressed regarding model variants covered by the testing
of this report.

CALIBRATION

All instruments used in the tests given in this test report are calibrated and traceable to national or international standards. Between
calibrations all test set-ups are controlled and verified on a regular basis by periodic checks to ensure, with 95% confidence, that the
instruments remain within the calibrated levels.

MEASUREMENT UNCERTAINTY

Measurement uncertainties are calculated or considered for all instruments and instrument set-ups used during these tests. Uncertainty
figures are found in a separate clause in this report.
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FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

2 INFORMATION

21 Test Item
Name CPAC Systems AB
Model SID 2.0MLTE
FCC ID AHV-SID2MLTE
ISED ID 10111A-SID2MLTE
Serial number HYD-3891
Hardware identity and/or version P01
Software identity and/or version Hydra-WLANSW_1.0

Frequency Ranges

U-NII'1: 5180 — 5240 MHz
U-NII 2A : 5260 — 5320 MHz
U-NII 2C : 5500 — 5720 MHz
U-NII 3: 5745 — 5825 MHz

Operating Modes

B02.11a
802.11n (20/40 MHz BW)
802.11ac (20/40/80 MHz BW)

Type of Modulation

Digital (OFDM - Orthogonal frequ

ency-division multiplexing)

Conducted Output Power

180 — 5240 MHz: 35 mW

5260 — 5320 MHz: 34 mW
5500 — 5720 MHz: 34 mW
5745 — 5825 MHz: 36 mW

Antenna Connector Fakra
Number of Antennas p
Antenna Diversity Supported YES
Smart Antennas Supported YES

DFS Supported

Client Device without Radar Detection

Ad-hoc Mode

EUT does not support Ad-hoc Mode*

Hotspot Mode

EUT does not support Hotspot Mode*

Power Supply

External Power Supply, 8-32 V

DC

*|f the EUT supports Ad-hoc or Hotspot mode in the DFS Bands, it is to be considered a Master Device

Description of Test Item

The EUT is an electronic control unit for vehicle integration. The EUT contains WiFi, Bluetooth, and LTE modules.

Model Overview

Model Name U-NII Marine LTE FCC ID IC ID Description

SID 2.0 O O X AHV-SID2 10111A-SID2 Model without 5GHz WiFi
SID 2.0 X [ X AHV-SID2B 10111A-SID2B Model with 5GHz WiFi
SID 2.0M X X O AHV-SID2M 10111A-SID2M Marine Model without LTE
SID 2.0MLTE X X X AHV-SID2MLTE 10111A-SID2MLTE | Marine Model with LTE

All models are electrically identical, except SID 2.0M does not have the LTE module installed.
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FCC Part 15.407

Nem ko REP016481
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

2.2 Antenna Types

Name P/N Function Number of inputs Description
2J 2x 4G/3G/2G MIMO, 2J #2J4A50PCFa 2.4GHz Wifi+B T 2 COMBI ANT
+2x 2.4/5.0 GHz MIMO and GNSS 2G+3G+4G 2
TE ANTENNA BASE FULL FEAT Volvo #23311779 2.4GHz Wi fi+BT 1 WHIP ANT
2G+3G+4G 1
TE ANTENNA INTERIOR WLAN Volvo #23311706 2.4GHz Wi fi+BT 1 PATCH ANT
2.3 Normal test condition

Temperature 20-24°C

Relative humidity 20 - 50 %

Normal test voltage 24V DC

The values are the limit registered during the test period.

The EUT was powered from a regulated power supply during all tests.

2.4 Test Engineer

Frode Sveinsen

2.5 Antenna Requirement
Is the antenna detachable? X Yes [ No
If detachable, is the antenna connector non-standar d? X Yes [ No

Type of antenna connector: Fakra

2.6 EUT Operating Modes

Description of operating modes Continuous TX, 5 GHz 20/40/80 MHz Mode.

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set
to transmit at the channel with the highest output power as worst-case scenario.

Additional information The worst-case data rates were:
802.11a mode: 6 Mbps
802.11n HT20 mode: MCSO0
802.11n HT40 mode : MCSO0
802.11n HT80 mode : MCSO0

2.7 Comments

The measurements were done with the EUT powered by 24 V DC. It was checked that power variations between 8V and 32V did not
have any influence on the measured output power.
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FCC Part 15.407

REP016481
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

2.8 EUT Power Levels
Channel Freq (MHz) 11a 11n/ac 11n/ac HT20 11n/ac 11n/ac HT40 11ac HT80 11ac HT80
HT20 SISO MIMO HT40 SISO MiMO SISO MiMO
36 5180 PL8 PL9 PL6
40 5200 PL16 PL14 PL13
44 5220 PL16 PL16 PL13
48 5240 PL16 PL16 PL13
52 5260 PL16 PL16 PL13
56 5280 PL16 PL16 PL13
60 5300 PL16 PL14 PL13
64 5320 PL9 PL9 PL6
100 5500 PL9 PL9 PL6
104 5520 PL16 PL11 PL9
108 5540 PL16 PL16 PL13
112 5560 PL16 PL16 PL13
116 5580 PL16 PL16 PL13
120 5600 PL16/D PL16/D PL13/D
124 5620 PL16/D PL16/D PL13/D
128 5640 PL16/D PL16/D PL13/D
132 5660 PL16 PL16 PL13
136 5680 PL16 PL12 PL12
140 5700 PL6 PL6 PL4
144 5720 PL16 PL16 PL13
149 5745 PL16 PL16 PL13
153 5765 PL16 PL16 PL13
157 5785 PL16 PL16 PL13
161 5805 PL16 PL16 PL13
165 5825 PL16 PL16 PL13
38 5190 PL9 PL2
46 5230 PL15 PL12
54 5270 PL15 PL12
62 5310 PL9 PL6
102 5510 PL4 PL3
110 5550 PL16 PL13
118 5590 PL16/D PL13/D
126 5630 PL16/D PL13/D
134 5670 PL9 PL6
142 5710 PL16 PL13
151 5755 PL16 PL13
159 5795 PL16 PL13
42 5210 PL6 PL6
58 5290 PL9 PL6
106 5530 PL6 PL6
122 5610 PL16/D PL13/D
138 5690 PL16 PL13
155 5775 PL12 PL12

Levels in red text are reduced from the default level.

D = Disabled/ Not Used in Canada.

ISED Canada require that all channels in the TDWR Band (5.60-5.65 GHz) are disabled, also on client devices
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3 TEST REPORT SUMMARY

3.1 General

All measurements are tracable to national standards.

TEST REPORT
FCC Part 15.407

REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

The tests were conducted for demonstrating compliance with FCC CFR 47 Part 15, paragraph 15.407 and ISED

RSS-247 Issue 3.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.

Radiated tests were performed in a semi-anechoic chamber at measuring distances of 1m and 3m.

X New Submission

X Production Unit

[ Class Il Permissive Change

[J Pre-production Unit

NIl Equipment Code

[ Family Listing

3.2 Test Summary

8.9 (RSS-GEN)

Name of test FCC Part 15 reference | RSS-247 Issue 3 Result
RSS-GEN Issue 5
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies
Antenna Requirement 15.203 6.8 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 7.2 /8.8 (RSS-GEN) N/A
15.207(a)
Maximum Output Power 15.407(a) 6.2 Complies
Power Spectral Density 15.407(a) 6.2 Complies
Emission Bandwidth 15.407(a)(2) 6.2 Complies
Unwanted Emissions 15.407(b) 6.2 Complies
Discontinuation of Transmission 15.407(c) 6.4 N/T*
6 dB Bandwidth 15.407(e) 6.2.4 Complies
Transmit Power Control 15.407(h) 6.2.3 N/A2
Dynamic Frequency Selection 15.407(h) 6.3 Complies 2
Radiated Emissions 15.205 3.3 Complies
15.209 7.3 (RSS-GEN)

! See manufacturers declaration

2 Transmit Power Control is not required when Max EIRP is below 500 mW
% The EUT is a Client Device without Radar Detection.
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4 TEST RESULTS

4.1 Maximum Output Power, EIRP

FCC 15.407 (a)

ISED RSS-247, Issue 3, Clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 12. 3, method SA-2

Test Results: Complies

Measurement Data:

TEST REPORT
FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Maximum Conducted Output Power

Ch. No. Nominal dBm mwW
Frequency
(MHz) 802.11a 802.11n 802.11n HT20 802.11a 802.11n HT20 802.11n HT20
HT20 SISO MIMO SISO MIMO
36 5180 6.9 6.1 8.2 4.9 4.1 6.6
40 5200 14.7 145 154 29.5 28.2 34.7
48 5240 14.3 14.1 15.2 26.9 25.7 33.1
52 5260 14.8 14.6 15.3 30.2 28.8 33.9
60 5300 15.1 14.9 15.3 324 30.9 33.9
64 5320 7.4 7.1 7.9 5.5 51 6.2
100 5500 7.2 7.1 7.8 5.2 5.1 6.0
104 5520 15.3 15.2 15.2 33.9 33.1 33.1
116 5580 151 15.0 15.2 324 31.6 33.1
136 5680 15.2 15.0 15.1 33.1 31.6 324
140 5700 6.3 6.2 6.7 4.3 4.2 4.7
144 5720 14.6 145 14.7 28.8 28.2 29.5
149 5745 15.2 15.0 15.1 33.1 31.6 324
157 5785 154 15.3 15.3 34.7 33.9 33.9
165 5825 15.3 15.2 14.9 33.9 33.1 30.9

Nemko Scandinavia AS
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TEST REPORT
FCC Part 15.407

REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Maximum Conducted Output Power
Ch. | Nominal dBm mwW
No. | Frequency
(MHz) 802.11ac 802.11ac 802.11ac 802.11ac 802.11ac 802.11ac 802.11ac 802.11ac
HT40 SISO | HT40 MIMO | HT80 SISO | HT80 MIMO | HT40 SISO | HT40 MIMO | HT80 SISO | HT80 MIMO
38 5190 6.0 8.5 4.0 7.1
46 5230 14.0 15.3 25.1 33.9
54 5270 14.8 15.3 30.2 33.9
62 5310 6.7 7.8 4.7 6.0
102 5510 6.9 5.9 4.9 3.9
110 5550 14.8 15.2 30.2 33.1
134 5670 14.6 15.0 28.8 31.6
142 5710 14.3 14.5 26.9 28.2
151 5755 14.5 15.1 28.2 32.4
159 5795 15.4 15.5 34.7 35.5
42 5210 5.3 8.4 3.4 6.9
58 5290 6.1 8.1 4.1 6.5
106 5530 6.0 7.7 4.0 5.9
138 5690 14.6 151 28.8 32.4
138 5690 14.7 14.9 29.5 30.9
155 5775 15.0 15.3 31.6 33.9

The EUT operates with a constant duty cycle, method SA-2 of ANSI C63.10-2013 clause 12.3 was used.

Output Power reported is Average Power measured with a wideband power meter.

Output Power on PO and P1 in SISO mode is identical. All SISO measurements in conducted mode were performed on PO.

Output in MIMO mode is the sum power of PO+P1. The measurement was performed simultaneously with two power meters and the
sum power was calculated. The R&S TS8997 Test System contains 8 identical power meters, however for this EUT only two of them
were used.

Maximum Antenna Gain in MIMO mode is more than 6 dBi, Maximum Allowed Output Power in MIMO Mode is therefore reduced by the
amount exceeding 6 dBi.

This is a device for mounting in motor vehicles.
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Limits:

TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Frequency Band

FCC 15.407(a)

ISED RSS-247 Issue 3

5150 — 5250 MHz

Less than 250 mW (24 dBm) for client device
Less than 1 W (30 dBm) for master device

Less than the lesser of 200 mW e.i.r.p. or
10 + 10 logio B dBm e.i.r.p.

Only indoor operation, except OEM devices installed in vehicles
by vehicle manufacturers.

For OEM devices installed in vehicles:

Less than the lesser of 30 mW or 1.76 + 10 log10 B dBm e.i.r.p.
TPC must be implemented and must be able to operate at least
3 dB below maximum permitted level of 30 dBm.

5250 — 5350 MHz
5470 — 5725 MHz

Less than the lesser of 250 mW (24 dBm) or
11 + 10 logio B dBm

Less than the lesser of 250 mW or
11 + 10 logi0 B dBm, and

Less than the lesser of 1 W e.i.r.p. or
17 + 10 logio B dBm e.i.r.p.

Devices with e.i.r.p. greater than 500 mW shall implement TPC
in order to have the capability to operate at least 6 dB below the
maximum permitted e.i.r.p. of 1 W

Until further notice, not allowed to operate in the band 5600-5650
MHz.

For OEM devices installed in vehicles (only 5250-53 50 MHz):

Less than the lesser of 30 mW or 1.76 + 10 log10 B dBm e.i.r.p.
TPC must be implemented and must be able to operate at least
3 dB below maximum permitted level of 30 dBm.

5725 — 5850 MHz

Less than 1 Watt

Less than 1 Watt

If Antenna Gain is more than 6 dBi the Power
Limit is reduced by the amount exceeding 6 dBi

If Antenna Gain is more than 6 dBi the Power Limit is reduced by
the amount exceeding 6 dBi

B is the 26dB emission bandwidth in MHz

B is the 99% emission bandwidth in MHz
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FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE
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4.2 Emission Bandwidth

Para. No.: 15.407(a)(2)

ISED RSS-247, Issue 3, Clause 6.2

TEST REPORT
FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE

Measurement procedure: ANSI C63.10-2013 Clause 6.9 .3 and 12.4.1

Test Results: Complies

Measurement Data:

IC: 10111A-SID2MLTE

Ch. No. Nominal FCC Emission Bandwidth (26dB BW), Measured Values (  MHz)
Fri&uﬁ;)cy 802.11a 6M 802.11n HT20 802.11n HT40 802.11ac HT80

36 5180 20.4

40 5200 21.6 21.7

52 5260 28.1 23.6

64 5320 19.9

100 5500 20.0

116 5580 31.9 29.3

140 5700 19.9

46 5230 40.6

54 5270 41.5

62 5310 439

110 5550 40.8

142 5710 44.2

42 5210 83.8
58 5290 82.8
106 5530 82.8
138 5690 81.8
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Ch. No. Nominal ISED Canada 99% Occupied Bandwidth, Measured Values  (MHz)
Friﬂﬂu:;)cy 802.11a 6M 802.11n HT20 802.11n HT40 802.11ac HT80
36 5180 17.4
40 5200 16.5 175
52 5260 16.5 17.6
56 5280 16.5 17.4
64 5320 17.4
100 5500 17.4
116 5580 16.7 17.8
136 5680 16.6
140 5700 17.4
157 5785 17.4 175
46 5230 36.4
54 5270 36.4
62 5310 36.4
110 5550 36.4
142 5710 36.4
149 5755 36.6
42 5210 74.7
58 5290 75.2
106 5530 75.7
138 5690 75.7
155 5775 75.7
Limit:

No requirements as long as the emissions are within the band-edges.
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE
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FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE
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FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

99 % Bandwidth

ESEs

157
1071

Level in dBm

5715 5740 5760 5780 5795
Frequency in MHz

99% Occupied Bandwidth, 5755 MHz, 802.11n, HT40

26 dB Bandwidth

15
10

-10

Level in dBm

-20

-30 Totnssavea VW

oL

5200 5250
Frequency in MHz

5130 5150

Emission Bandwidth, 5210 MHz, 802.11ac, HT80

5290

99 % Bandwidth

5
0 ’ﬁ/AHA4JJ\AxVJJ/N\«~A.A«~AAﬂA\A\
-10
£
3
2 20
°
2
H
S 30
40 74734 Mg
5130 5150 5200 5250 5290

Frequency in MHz

99% Occupied Bandwidth, 5210 MHz, 802.11ac, HT80

26 dB Bandwidth

51
ok
-101
e L
E]
2 20T
3 1+
]
3
o M
40 82.759 Mz
5210 5250 5300 5350

Frequency in MHz

Emission Bandwidth, 5290 MHz, 802.11ac, HT80

5370

99 % Bandwidth

===

5210 5250 5300 5350 5370
Frequency in MHz

Level in dBm

99% Occupied Bandwidth, 5290 MHz, 802.11ac, HT80

26 dB Bandwidth

-10

-20

Level in dBm

-30

5450 5500 5550
Frequency in MHz

Emission Bandwidth, 5530 MHz, 802.11ac, HT80

5610

99 % Bandwidth

= b

5450 5500 5550 5610
Freguency in MHz

Level in dBm

99% Occupied Bandwidth, 5530 MHz, 802.11ac, HT80
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TEST REPORT

FCC Part 15.407
Nemko
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

26 dB Bandwidth 99 % Bandwidth

ot
0 M

-101 r
§ 1 P
T 201 ER
3 sl L
-40 M 81755 MHg M i
5610 ‘ 56‘50 ‘ 57‘00 ‘ 57‘50 57‘70 5610 ‘ 5(;50 ‘ 57‘00 ‘ 57‘50 57‘70
Frequency in MHz Frequency in MHz
Emission Bandwidth, 5690 MHz, 802.11ac, HT80 99% Occupied Bandwidth, 5690 MHz, 802.11ac, HT80

99 % Bandwidth

Level in dBm

5695 5750 5800 5855
Freguency in MHz

99% Occupied Bandwidth, 5775 MHz, 802.11ac, HT80
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4.3

DTS Bandwidth

Para. No.: 15.407(e)

ISED RSS-247, Issue 3, Clause 6.2.4

Measurement procedure: ANSI C63.10-2013 Clause 11.8, Option 1

Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Ch. No. Nominal DTS Bandwidth, Measured Values (MHz)
Frequency
(MH2) 802.11a 6Mb 802.11n HT20 802.11n HT40 802.11ac HT80

149 5745 155 15.2

157 5785 15.3 15.2

165 5825 155 15.2

151 5755 35.2

159 5795 35.2

155 5775 75.2

Limit:

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

6 dB Bandwidth

1071

Level in dBm

+ +

6 dB Bandwidth

T g

Level in dBm

+

+ 1
5760 5765

+ +
5740 5750

5805 5810 5820 5830 5840 5845
Frequency in MHz

DTS BW, 5825 MHz, 802.11a, 6Mb

+ + + + + 1 +
5725 5730 5740 5750 5760 5765 5725 5730
Frequency in MHz Frequency in MHz
DTS BW, 5745 MHz, 802.11a, 6Mb DTS BW, 5745 MHz, 802.11n, HT20
6 dB Bandwidth 6 dB Bandwidth
10T 10T
E £ .
@ - o
s S
£ £
T T -
+ + + + + + + 1 + + + + + + + 1
5765 5770 5780 5790 5800 5805 5765 5770 5780 5790 5800 5805
Frequency in MHz Frequency in MHz
DTS BW, 5785 MHz, 802.11a, 6Mb DTS BW, 5785 MHz, 802.11n, HT20
6 dB Bandwidth 6 dB Bandwidth
101 5T
E E
@ - o
S S
£ £ .
T T
+ + + + + + + 1 + + + + + + + 1
5805 5810 5820 5830 5840 5845

Frequency in MHz

DTS BW, 5825 MHz, 802.11n, HT20

6 dB Bandwidth

5
0
-10
-20
-30°
" 36222 Mg
k + + + + + + + + 1

5715 5740 5760 5780 5795
Frequency in MHz

Level in dBm

DTS BW, 5755 MHz, 802.11n, HT40

6 dB Bandwidth

5
0
-30°
-40
— + + + + +—

+
5695 5750 5800 5855
Frequency in MHz

Level in dBm
N
S

DTS BW, 5775 MHz, 802.11ac, HT80

6 dB Bandwidth

Level in dBm

5755 5780 5800 5820 5835
Frequency in MHz

DTS BW, 5795 MHz, 802.11n, HT40
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TEST REPORT

FCC Part 15.407
Nemko
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

4.4 Peak Power Spectral Density

FCC 15.407(a)
ISED RSS-247, Issue 3, Clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 12. 5

Test Results: Complies

Measurement Data:

Ch. No. Nominal Peak Power Spectral Density, Measured Values (dBm/M  Hz)
Fre(ﬁﬂuﬁ;)cy 802.11a 6M 802.11n HT20 802.11n HT40 802.11ac HT80

36 5180 -4.8 -3.0

40 5200 3.4 4.0

48 5240 2.9 3.7

52 5260 3.4 3.8

60 5300 3.8 3.7

64 5320 -3.9 -3.4

100 5500 -3.8 -3.4

104 5520 4.2 4.0

116 5580 4.1 3.9

136 5680 4.0 3.6

140 5700 -5.0 -4.6

144 5720 3.3 3.2

38 5190 -6.7

46 5230 0.0

54 5270 0.2

62 5310 -7.2

102 5510 -7.5

110 5550 0.9

134 5670 0.5

142 5710 -0.5

42 5210 -11.0
58 5290 -11.0
106 5530 -11.1
122 5610 -3.1
138 5690 -3.5
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Ch. No. Nominal Peak Power Spectral Density, Measured Values (dBm/5 00kHz)
Fre(ﬂ,lu,_?:)cy 802.11a 6M 802.11n HT20 802.11n HT40 802.11ac HT80

149 5745 1.0 0.8

157 5785 1.3 1.2

165 5825 1.4 1.0

149 5755 -3.1

159 5795 -2.0

155 5775 -5.8

Limits:

Frequency Band

FCC 15.407(a)

RSS-247, Issue 3

5150 — 5250 MHz

Less than 17 dBm/MHz for master device
Less than 11 dBm/MHz for client device

Less than 10 dBm/MHz e.i.r.p.

(only indoor allowed)

5250 — 5350 MHz

Less than 11 dBm/MHz

Less than 11 dBm/MHz

5470 — 5725 MHz

Less than 11 dBm/MHz

Less than 11 dBm/MHz

5725 — 5825 MHz

Less than 30 dBm/500kHz

Less than 30 dBm/500kHz

If Antenna Gain is more than 6 dBi the limit above is
reduced by the amount exceeding 6 dBi
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Power Spectral Density (SA-2)

Level in dBm

5170 5175 5180 5185 5190
Frequency in MHz

Sum Level

Limit & psp

PSD, 5180 MHz, 802.11a, 6Mb -4.8

Power Spectral Density (SA-2)

25T
20T

Level in dBm

5205 5210

5190 5195 5200
Frequency in MHz
Limit 4 psD Sum Level

PSD, 5200 MHz, 802.11a, 6Mb 3.4

Power Spectral Density (SA-2)

25T
20T

Level in dBm

5230 5235 5240 5245 5250
Freguency in MHz
Limit L 4 PSD Sum Level

PSD, 5240 MHz, 802.11a, 6Mb 2.9

Power Spectral Density (SA-2)

25T
20T

1071

Level in dBm

5260 5265 5270

5250 5255
Freguency in MHz
Limit * PSD Sum Level

PSD, 5260 MHz, 802.11a, 6Mb 3.4

Power Spectral Density (SA-2)

25T
20T

Level in dBm

5290 5295 5300 5305 5310
Freguency in MHz

Limit & psp Sum Level

PSD, 5300 MHz, 802.11a, 6Mb 3.8

Power Spectral Density (SA-2)

157
10

Level in dBm

5320 5325 5330

5310 5315
Freguency in MHz
Limit * PSD Sum Level

PSD, 5320 MHz, 802.11a, 6Mb -3.9

Power Spectral Density (SA-2)

Power Spectral Density (SA-2)

20T 15T
L 10F
10T r
e T £
o a
] S
c e
T K
2 2
@ - 3
3 3
t t t t t t t |
5310 5315 5320 5325 5330 5490 5495 5500 5505 5510
Frequency in MHz Frequency in MHz
Limit 4 psp Sum Level Limit 4  psp Sum Level
54Mb -4.8 PSD, 5500 MHz, 802.11a, 6Mb -3.8
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Power Spectral Density (SA-2)

Power Spectral Density (SA-2)

20T 30T
107 20T
e T e T
o o
] ]
c <
T °
2 2
3 - @
3 3
5490 5495 5500 5505 5510 5510 5515 5520 5525 5530
Frequency in MHz Frequency in MHz
Limit & psp Sum Level Limit 4  psp Sum Level
54Mb -4.5 PSD, 5520 MHz, 802.11a, 6Mb 4.2
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
30T 25T
L 20t
20T T

Level in dBm

5570 5575 5580 5585 5590
Freguency in MHz

Limit L 4 PSD — Sum Level

PSD, 5580 MHz, 802.11a, 6Mb 4.1

Level in dBm

5690

5670 5675 5680 5685
Freguency in MHz

Sum Level

Limit 4 psp

PSD, 5680 MHz, 802.11a, 6Mb 4.0

Power Spectral Density (SA-2)

157
101
ot
£ »
°
£ -
T
H
3
5
5690 5695 5700 5705 5710
Freguency in MHz
Limit L 4 PSD  ——— Sum Level

PSD, 5700 MHz, 802.11a, 6Mb -5.0

Power Spectral Density (SA-2)

10

Level in dBm

5700 5705 5710

5690 5695
Frequency in MHz
Limit ¢ psp Sum Level
54Mb -6.0

Power Spectral Density (SA-2)

20T

Level in dBm

5710 5715 5720 5725 5730
Frequency in MHz

Sum Level

Limit & psp

PSD, 5720 MHz, 802.11a, 6Mb 3.3

Power Spectral Density (SA-2)

Level in dBm

5735 5740 5745 5750 5755
Frequency in MHz
Limit 4 psp Sum Level

PSD, 5745 MHz, 802.11a, 6Mb 1.0
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Power Spectral Density (SA-2)

Level in dBm

5775 5780 5785 5790 5795
Frequency in MHz

Limit & psp Sum Level

PSD, 5785 MHz, 802.11a, 6Mb 1.3

Power Spectral Density (SA-2)

3BT

Level in dBm

5815 5820 5825 5830 5835

Frequency in MHz

Limit 4 psD Sum Level

PSD, 5825 MHz, 802.11a, 6Mb 1.4

Power Spectral Density (SA-2)

20T

Level in dBm

Power Spectral Density (SA-2)

10

Level in dBm

5170 5175 5180 5185 5190

5170 5175 5180 5185 5190
Freguency in MHz Frequency in MHz
Limit ¢ psp Sum Level Limit ¢ psp Sum Level
PSD, 5180 MHz, 802.11n, HT20, MCSO, Antl -5.4 MIMO -3.0
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
30T 30T
20T 20T
e [ e [
g 1or g
£ L £
T T
g OT 3
3 3
-10T
5190 5195 5200 5205 5210 5190 5195 5200 5205 5210
Freguency in MHz Frequency in MHz
Limit L 4 PSD Sum Level Limit * PSD Sum Level
PSD, 5200 MHz, 802.11n, HT20, MCSO, Antl 3.2 MIMO 4.0
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
25T 30T
20T T
L 201
g 107 e T
o @
] ]
£ ot £
e L g
@ @
3 3
-10T
-20T
t t t t t t t i
5230 5235 5240 5245 5250 5230 5235 5240 5245 5250
Frequency in MHz Frequency in MHz
Limit L 4 PSD Sum Level Limit * PSD Sum Level
PSD, 5240 MHz, 802.11n, HT20, MCSO0, Antl 2.6 MIMO 3.7
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Power Spectral Density (SA-2)

30T

20T

Level in dBm

30T

20T

Power Spectral Density (SA-2)

Level in dBm

5260

5250 5255 5260 5265 5270 5250
Frequency in MHz Frequency in MHz
Limit & psp Sum Level Limit ¢ pPsp Sum Level
PSD, 5260 MHz, 802.11n, HT20, MCSO, Antl 3.2 MIMO 3.8
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
30T 30T
20T 20T
e [ e [
g 101 S 10f
£ L £
T T
g OT 3
3 3
-10T;
5290 5295 5300 5305 5310 5290 5295 5300 5305 5310
Freguency in MHz Frequency in MHz
Limit ® PSD  ——— sumlevel Limit ¢ psp Sum Level
PSD, 5300 MHz, 802.11n, HT20, MCSO, Antl 3.4 MIMO 3.7
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
20T 20T
107 107
e | e |
o o
] S
£ £
T T
3 - 3 -
3 3
5310 5315 5320 5325 5330 5310 5315 5320 5325 5330
Freguency in MHz Frequency in MHz
Limit L 4 PSD  ——— Sum Level Limit * PSD Sum Level
PSD, 5320 MHz, 802.11n, HT20, MCSO0, Antl -4.2 MIMO -3.4
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
20T 20T
10F 10F
e T e T
o a
] ]
c <
2 B
8- 8
t t t t t t t i
5490 5495 5500 5505 5510 5490 5495 5500 5505 5510
Frequency in MHz Frequency in MHz
Limit L 4 PSD Sum Level Limit * PSD Sum Level
PSD, 5500 MHz, 802.11n, HT20, MCSO0, Antl -4.0 MIMO -3.4
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Power Spectral Density (SA-2)

30T

20T

Level in dBm

30T

20T

Power Spectral Density (SA-2)

Level in dBm

5520

5510 5515 5520 5525 5530 5510
Frequency in MHz Frequency in MHz
Limit & psp Sum Level Limit ¢ pPsp Sum Level
PSD, 5520 MHz, 802.11n, HT20, MCSO, Ant1 4.0 MIMO 3.9
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
30T 30T
20T 20T
e [ e [
2 £ 10
£ £ L -
T T v
g 3 OT
3 3
-107T,
5570 5575 5580 5585 5590 5570 5575 5580 5585 5590
Freguency in MHz Frequency in MHz
Limit ® PSD  ——— sumlevel Limit ¢ psp Sum Level
PSD, 5580 MHz, 802.11n, HT20, MCSO, Antl1 3.9 MIMO 3.8
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
30T 25T
L 20t
20T T
e [ £
o o
] S
£ £
T T
3 3
3 3

5680

5670 5675 5680 5685 5690 5670
Freguency in MHz Frequency in MHz
Limit ® PSD ——— sumlLevel Limit 4 PsD Sum Level
PSD, 5680 MHz, 802.11n, HT20, MCSO, Antl 3.6 MIMO 3.6
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
20T 20T
10F 10F
e | e T
g 5 of
c = [ -
= = \g
] ]
g - g -10T
3 3
-2077
t t t t t t t i
5690 5695 5700 5705 5710 5690 5695 5700 5705 5710
Frequency in MHz Frequency in MHz
Limit & psp Sum Level Limit 4 Psp Sum Level
PSD, 5700 MHz, 802.11n, HT20, MCSO, Antl -5.3 MIMO -4.6
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Power Spectral Density (SA-2)

Power Spectral Density (SA-2)

30T 25T
L 201
20T T
nEJ T L.,EJ 107
s 107 ] §
s T £ ot
] ]
g o 3 T
3 3
L 10t
-10T
-20T
5710 5715 5720 5725 5730 5710 5720 5725 5730
Frequency in MHz Frequency in MHz
Limit L 4 PSD Sum Level Limit Sum Level
PSD, 5720 MHz, 802.11n, HT20, MCSO, Antl1 3.0 MIMO 3.2
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
35T 35T
30 3
20T
E T £
) I
] ]
£ £
T T
2 s
@ 3
3 3

5745 5750

5735 5740 5745 5750 5755 5735
Freguency in MHz Freguency in MHz
Limit L 4 PSD — Sum Level Limit Sum Level
PSD, 5745 MHz, 802.11n, HT20, MCSO, Antl1 0.6 MIMO 0.8
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
35T 35T
30 3

E £
) I
] S
£ £
3 - E
8 3
5775 5780 5785 5790 5795 5775 5785 5790 5795
Freguency in MHz Freguency in MHz
Limit ® PSD ——— sumlevel Limit Sum Level
PSD, 5785 MHz, 802.11n, HT20, MCSO0, Antl 1.0 MIMO 1.2
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
35T 3BT
30 3

Level in dBm

5815 5820 5825 5830 5835
Frequency in MHz

Limit & psp Sum Level

PSD, 5825 MHz, 802.11n, HT20, MCSO0, Antl 1.0

Level in dBm

t
5825 5830 5835

5815
Frequency in MHz
Limit Sum Level
MIMO 0.7
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Power Spectral Density (SA-2)

Level in dBm

Power Spectral Density (SA-2)

157
107

Level in dBm

5170 5180 5190 5200 5210 5170 5180 5190 5200 5210
Freguency in MHz Frequency in MHz
Limit ® PSD ——— sumlLevel Limit 4 PSD ——— sSumlLevel
PSD, 5190 MHz, 802.11n, HT40, MCSO, Antl -10.5 MIMO -6.7
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
20T 20T
10T 10

Level in dBm

+ + + 1

5210 5220 5230 5240 5250
Freguency in MHz

Level in dBm

5210 5220 5230 5240 5250
Frequency in MHz

Limit ® PSD  ——— sumlevel Limit 4 PSD ——— SumlLevel
PSD, 5230 MHz, 802.11n, HT40, MCSO0, Antl -0.6 MIMO 0.0
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
25T 20T
20T T
T 10
e T e |
gt g
£ <
2 g
s g

5250 5260 5270 5280 5290
Freguency in MHz

Limit L 4 PSD — Sum Level

PSD, 5270 MHz, 802.11n, HT40, MCSO0, Antl 0.2

5250 5260 5270 5280 5290
Frequency in MHz
Limit * PSD  — Sum Level
MIMO 0.1

Power Spectral Density (SA-2)

Level in dBm

5290 5300 5310 5320 5330
Frequency in MHz

Limit * PSD — Sum Level

PSD, 5310 MHz, 802.11n, HT40, MCSO, Antl -7.9

Power Spectral Density (SA-2)

=
3]
1

Level in dBm
8 85 o &
+ +

@
S

4 4 4 4 4 4 4 |

5290 5300 5310 5320 5330
Frequency in MHz
Limit * PSD  —— Sum Level
MIMO -7.2
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Power Spectral Density (SA-2)

Level in dBm

Power Spectral Density (SA-2)

157
107

Level in dBm

5490 5500 5510 5520 5530 5490 5500 5510 5520 5530
Freguency in MHz Frequency in MHz
Limit & psp Sum Level Limit ¢ pPsp Sum Level
PSD, 5510 MHz, 802.11n, HT40, MCSO0, Antl -7.5 MIMO -10.2
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
25T 20T
201 r
T 10
£ 10T £ T
) . I
] S
£ <
T T
3 3 -
3 3
5530 5540 5550 5560 5570 5530 5540 5550 5560 5570
Freguency in MHz Frequency in MHz
Limit ® PSD  ——— sumlevel Limit 4 Psp Sum Level
PSD, 5550 MHz, 802.11n, HT40, MCSO0, Antl 0.5 MIMO 0.9
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
25T 20T
20T T
T 10
10T T

Level in dBm

Level in dBm

5650 5660 5670 5680 5690 5650 5660 5670 5680 5690
Freguency in MHz Frequency in MHz
Limit ® PSD  ——— sumlLevel Limit 4 Psp Sum Level
PSD, 5670 MHz, 802.11n, HT40, MCSO0, Antl 0.0 MIMO 0.5
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
25T 20T
20T T
[ 10
e T e |
) . I
] S
£ ot =
T T
2 [ s
@ @ -
3 3
-10T
-20
5690 5700 5710 5720 5730 5690 5700 5710 5720 5730
Frequency in MHz Frequency in MHz
Limit & PSD ——— sumlevel Limit 4 Psp sum Level
PSD, 5710 MHz, 802.11n, HT40, MCSO, Antl -0.5 MIMO -0.7
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TEST REPORT

FCC Part 15.407
Nemko
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

Power Spectral Density (SA-2) Power Spectral Density (SA-2)
3BT
30
20T
3 e T
o @
° ]
c <
° °
2 2
@ @
3 3
5735 5740 5750 5760 5770 5775 5735 5740 5750 5760 5770 5775
Freguency in MHz Frequency in MHz
Limit ® PSD ——— sumlLevel Limit 4 PSD ——— sSumlLevel
PSD, 5755 MHz, 802.11n, HT40, MCSOQ, Antl -3.1 MIMO -3.2
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
E £
) I
] S
£ =
T T
2 s
@ 3
3 3.
+ + + + + + + 1 + + + + + + + 1
5775 5780 5790 5800 5810 5815 5775 5780 5790 5800 5810 5815
Freguency in MHz Frequency in MHz
Limit ® PSD  ——— sumlevel Limit 4 PSD ——— SumlLevel
PSD, 5795 MHz, 802.11n, HT40, MCSOQ, Antl -2.0 MIMO -2.5
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
157 157
10T 101
oT oT
E - £ L
3 ]
c -10T £
T T T
2 s
S 20T, 3
-30
+ + + + + + + 1 + + + + + + + 1
5170 5180 5200 5220 5240 5250 5170 5180 5200 5220 5240 5250
Freguency in MHz Frequency in MHz
Limit ® PSD  ——— sumlLevel Limit 4 PSD ——— SumlLevel
PSD, 5210 MHz, 802.11ac, HT80, Antl, -11.2 MIMO -11.0
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
157 15T
107 107
oT oT
E - £ L
3 ]
c ‘o1 £
T » ]
2 s
& 2071, 5
-30
+ + + + + + + 1 + + + + + + + 1
5250 5260 5280 5300 5320 5330 5250 5260 5280 5300 5320 5330
Frequency in MHz Frequency in MHz
Limit & PSD ——— sumlevel Limit 4 PSD ——— SumlLevel
PSD, 5290 MHz, 802.11ac, HT80, Ant1, -11.0 MIMO -11.6
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Power Spectral Density (SA-2)

Power Spectral Density (SA-2)

15T 157
10T 107
oT oT
£ L £ L
3 B
S -101 2 10T
T T T T
2 2
8 207, 5 201
-30 -30
5490 5500 5520 5540 5560 5570 5490 5500 5520 5540 5560 5570
Freguency in MHz Frequency in MHz
Limit ® PSD —— sumlevel Limit 4 pPSD —— sumlLevel
PSD, 5530 MHz, 802.11ac, HT80, Antl -11.1 MIMO -12.1
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
20T 20T
10T 10
e | e |
2 ot S ot
£ . < L
T T
g -10T g -10T
3 3
-20 -20
5570 5580 5600 5620 5640 5650 5570 5580 5600 5620 5640 5650
Freguency in MHz Frequency in MHz
Limit L 4 PSD  — Sum Level Limit * PSD  — SumLevel
PSD, 5610 MHz, 802.11ac, HT80, Antl, -3.1 MIMO -3.5
Power Spectral Density (SA-2) Power Spectral Density (SA-2)
20T 20T
10T 10
e | e |
2 ot S ot
£ . < L
T T
g -10T g -10T
3 3
-20 -20
5650 5660 5680 5700 5720 5730 5650 5660 5680 5700 5720 5730
Freguency in MHz Frequency in MHz
Limit L 4 PSD  — Sum Level Limit * PSD  — SumLevel
PSD, 5690 MHz, 802.11ac, HT80, Antl, -3.5 MIMO -3.8

Power Spectral Density (SA-2)

Level in dBm

5735 5760 5780 5800 5815
Frequency in MHz

Limit * PSD — Sum Level

PSD, 5775 MHz, 802.11ac, HT80, Antl, -5.8

Power Spectral Density (SA-2)

Level in dBm

5735

Limit

MIMO -6.1

5760 5780 5800 5815
Frequency in MHz

4 PSD ——— SumlLevel
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4.5

FCC 15.407 (b)
ISED RSS-247, Issue 3, clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:

Unwanted Emissions

TEST REPORT

FCC

Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Ch. No. Carrier Band Edge Band Edge Emissions
Fre(,c\|/|u:2n)cy Friﬁﬂu:zn)cy Measured Values (dBm/MHz e.i.r.p.)
1la6Mb | 11n SISO | 11n MIMO | 11n SISO | 11n MIMO 1lac 1lac
HT20 HT20 HT40 HT40 SISO MIMO
HT80 HT80
36 5180 5150 -27.1 -28.8 -27.1
64 5320 5350 -30.8 -28.6 -28.2
100 5500 5470 -27.0 -27.2 -28.1
140 5700 5725 -29.4 -27.7 -27.5
149 5745 5650 <-40 <-40 <-40
149 5745 5700 <-45 <-45 <-45
165 5825 5875 <-45 <-45 <-45
165 5825 5925 <-40 <-40 <-40
38 5190 5150 -27.4 -28.2
62 5310 5350 -28.1 -27.8
102 5510 5470 -27.2 -27.2
134 5670 5725 -27.6 -27.0
151 5755 5650 <-40 <-40
151 5755 5700 <-45 <-45
159 5795 5875 <-45 <-45
159 5795 5925 <-40 <-40
42 5210 5150 -28.7 -29.1
58 5290 5350 -30.9 -31.9
106 5530 5470 -28.0 -30.2
155 5775 5650 <-40 <-40
155 5775 5700 <-45 <-45
155 5775 5875 <-45 <-45
155 5775 5925 <-40 <-40

The measurement was performed radiated.
EIRP values were calculated from field strength using the method in KDB 412172 DO1.

Limits:

Operating Frequency band

Limit for Emissions Outside Operating Frequency Ban d

5150 — 5250 MHz

-27 dBm/MHz e.i.r.p.

5250 — 5350 MHz

-27 dBm/MHz e.i.r.p.

5470 — 5725 MHz

-27 dBm/MHz e.i.r.p.

5725 — 5825 MHz

See FCC 15.407(b)(4)(i) or 15.407(b)(4)(ii)
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TEST REPORT
FCC Part 15.407

REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Combi Antenna

Marker 2 [T1]
68.09 dByV/m

@ RBW 1 MHz
VBW 3 MHz

Marker 2 [T1]

® RBW 1 MHz
VBW 3 MHz

64.90 dBuV/m

Ref 110 dBuVv/m At 10 dB SWT 20 ms 5. 149\358‘374 GHz Ref 120 dBuVv/m At 15dB SWT 20 ms 5.147435897 GHz
110 M 1] 120 Markef 1 [T1]
8.15 dBu\/m 114.33 dBu\/m
Ly s1p18o10deoHz L S\ph2884615|GHz
L.
M, e ™, o
FCC15K M
.
recishe Ty
WVMV S Ju/]
At WM D8 Jﬁ
MNWWWWWW
10 20
Center 5.15 GHz 10 MHz/ Span 100 MHz Center 5.15 GHz 20 MHz/ Span 200 MHz
Date: 12.JUL.2023 12:43:14 Date: 12.JUL.2023 12:39:38
Band Edge 5150 MHz, ch036, 802.11a 6Mb, Radiated, Max, Pk, PL8 Band Edge 5150 MHz, ch040, 802.11a 6Mb, Radiated, Max, Pk
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.11 dBuV/m VBW 3 MHz 64.38 dBuV/m
Ref 120 dBuV/m Att 15 dB SWT 20 ms 5.350641026 GHz Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.350641026 GHz
120 Markef 1[T1] 110 1 Markef 1 [T1]
1 110.31 dBp\/m /V—X\ 193.95 dBp\/m
e 5.302724359 IGHz [A ] [ N\ 53017307692 [GHz [A ]
‘-/\\ e / \
L VAXE]
foly o .
A «
.
Focisk M T,
L ™ My
Ll WWZ VV*N
08
P PV EVSYFI NS BUUHIE
20 10
Center 5.35 GHz 10 MHz/ Span 100 MHz Center 5.35 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 12:59:10 Date: 12.JUL.2023 13:01:36
Band Edge 5350 MHz, ch060, 802.11a 6Mb, Radiated, Max, Pk Band Edge 5350 MHz, ch064, 802.11a 6Mb, Radiated, Max, Pk
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.19 dBuV/m VBW 3 MHz 64.82 dBuV/m
Ref 117 dBuVv/m At 10 dB SWT 20 ms 5.467756410 GHz Ref 110 dBuVv/m At 10dB SWT 20 ms 5.468557692 GHz :
Markef 1[T1] “ 110 Markef 1 [T1]
L, 106.25 dBu\/m 111.92 dBu\/
* 5.5pF051282 [GHZ L. 557506154 [dHz
i P
/ \ M
Tr m/ﬂ TeF

FCC15pK

(W

)
Jegidy MW
T

Center 5.47 GHz 10 MHz/ Span 1

Date: 12.JUL.2023 13:15:18

Band Edge 5470 MHz, ch100, 802.11a 6Mb, Radiated, Max, Pk

00 MHz

_FCCISRK

[

10

Center 5.47 GHz 10 MHz/

Date: 12.JUL.2023 13:09:20

Band Edge 5470 MHz, ch104, 802.11a 6Mb, Radiated, Max, Pk

Span 100 MHz

Nemko Scandinavia AS

Page 45 (123)




TEST REPORT

FCC Part 15.407
Nemko
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.08 dBV/m VBW 3 MHz 65.80 dBpV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.725320513 GHz Ref 117 dBuv/m At 10 dB SWT 20 ms 5.727403846 GHz
Markef 1 [T1] “ Markef 1 [T1] ”
3 197.48 dBu\/m 192.70 dBu\/m
—1 11

'“"!”V"\ 5.677884615 [GHz 5.7P3525641 |GHz

= o (N
T ) T p
_FCC15fK M ,Fic‘;a ‘“W\A

i TR

I 3DB
v AC

Center 5.725 GHz 10 MHz/ Span 100 MHz Center 5.725 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 13:20:17 Date: 12.JUL.2023 13:22:56
Band Edge 5725 MHz, ch136, 802.11a 6Mb, Radiated, Max, Pk Band Edge 5725 MHz, ch140, 802.11a 6Mb, Radiated, Max, Pk
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.60 dBuV/m VBW 3 MHz 73.50 dBpV/m
Ref 117 dBuV/m At 10 dB SWT 20 ms 5.606794872 GHz Ref 117 dBuv/im At 10 dB SWT 20ms 5.850320513 GHz
j 1 Markef 1 [T1] “ \ Markef 1 [T1] ”
110.90 dBu\/m 1) 1¢9.12 dBu\/m

L,
—11 11
[ ‘\ 5.718076923 [GHz [A] (H\/\'\ 5.8p7884615 [GHz [ ]
L 1 rq
- A/ \ vax- i } K

Center 5.725 GHz 20 MHz/ Span 200 MHz Center 5.85 GHz 20 MHz/ Span 200 MHz
Date: 12.JUL.2023 13:28:56 Date: 12.JUL.2023 13:39:11
Band Edge 5725 MHz, ch149, 802.11a 6Mb, Radiated, Max, Pk Band Edge 5850 MHz, ch165, 802.11a 6Mb, Radiated, Max, Pk
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.09 dBuV/m VBW 3 MHz 65.73 dBuV/m
Ref 110 dBuVv/m At 10 dB SWT 20 ms 5.149839744 GHz Ref 120 dBuVv/m At 15dB SWT 20 ms 5.150000000 GHz
110 Marke] 120 Markeff 1 [T1]
,r"%‘ 2 149.25 dBp/m
© SHz L sbsparizoloHz L

_FCcCisivk M
eof 7 " P
W _FCCISRK WM\]M
by peply

sl o W’M’*w oo o A"WMWN

10 2
Center 5.15 GHz 10 MHz/ Span 100 MHz Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 10:54:18 Date: 12.JUL.2023 10:59:59

Band Edge 5150 MHz, ch036, 802.11n HT20 SISO, Radiated, Max, Pk Band Edge 5150MHz, ch040, 802.11n HT20 SISO, Radiated, Max, Pk PL14
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FCC Part 15.407
Nemko
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 61.51 dBV/m VBW 3 MHz 63.44 dBpV/m
Ref 120 dBpV/m At 15dB SWT 20 ms 5.150000000 GHz Ref 120 dBuv/m At 15dB SWT 20 ms 5.351923077 GHz
120 Marke] 1(T1] 120 Marke] 1 [T1]
111.52 dBu\/m 1 111.99 dBp\/m
Lo 5 21828021 iz Lo VN 5 215641026 GHz
1 pH 1 FK

TOF

08 i 308
«:«uw.mwwww ! A s Al At

20 20
Center 5.15 GHz 20 MHz/ Span 200 MHz Center 5.35 GHz 20 MHz/ Span 200 MHz
Date: 12.JUL.2023 11:04:08 Date: 12.JUL.2023 10:41:42
Band Edge 5150MHz, ch044, 802.11n HT20 SISO, Radiated, Max, Pk Band Edge 5350 MHz, ch056, 802.11n HT20 SISO, Radiated, Max, Pk
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.86 dBuV/m VBW 3 MHz 66.73 dBuV/m
Ref 120 dBuV/m Att 15 dB SWT 20 ms 5.350000000 GHz Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.350480769 GHz
120 Markef 1[T1] 110 1 Markef 1 [T1]
1¢9.71 dBu\/m 103.52 dBu\/m
: absoasszolorz M e heazeozalor,  |pMl

[y

s - [~

W
Fectsik mm

o
e
MW T
b PURSSVA R ISP
20 10
Center 5.35 GHz 10 MHz/ Span 100 MHz Center 5.35GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 10:39:08 Date: 12.JUL.2023 10:31:55
Band Edge 5350 MHz, ch060, 802.11n HT20 SISO, Radiated, Max, Pk PL14 Band Edge 5350 MHz, ch064, 802.11n HT20 SISO, Radiated, Max, Pk
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.98 dBuV/m VBW 3 MHz 65.53 dBUV/m
Ref 110 dBuV/m At 10dB SWT 20ms 5460038462 GHz Ref 120 dBuV/m At 15dB SWT 20ms 5.469038462 GHz
110 Markel 1[T1] 120 Marke] 1117
1 192,52 dBum 1¢7.73 dBp/m
betraa77 otz Lo seh7oree67iGHZ 1

—u

F ENW M - FCC15RK P
T e o " M
h N

10 2
Center 5.47 GHz 10 MHz/ Span 100 MHz Center 5.47 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 10:28:02 Date: 11.JUL.2023 16:41:25

Band Edge 5470 MHz, ch100, 802.11n HT20 SISO, Radiated, Max, Pk Band Edge 5470 MHz, ch104, 802.11n HT20 SISO, Radiated, Max, Pk PL11
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FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.44 dBuvV/m
Ref 120 dBuv/m At 15dB SWT 20 ms 5.725641026 GHz
120 i Markef 1 [T1]
113.31 dBp\/m
L /""‘ 5.656730769 [GHz
1 g
L

T B

20

Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 10:21:59

Band Edge 5725 MHz, ch132, 802.11n HT20 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.57 dBpV/m
Ref 120 dBpv/m At 15dB SWT 20 ms 5.725000000 GHz
120 Markef 1[T1]
B 199.93 dBu\/m
X 5.683173077 |GHz [A ]
1P
AXE]
\ TCF
recisfe 1 W
L |
l
Yl DB
LN
M fhi K
20
Center 5.725 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 10:19:52

Band Edge 5725 MHz, ch136, 802.11n HT20 SISO, Radiated, Max, Pk PL12

éé RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.59 dBuV/m
Ref 110 dBuV/m Att 10 dB SWT 20 ms 5.725641026 GHz
110 Marke] 1 [T1]
1¢2.74 dBpY/m
5.7P1442308 [GHz [A ]
1 rH
vAXE]
Ps
Wbt pfvttn v L]

10

Center 5.725 GHz

Date: 12.JUL.2023 10:15:33

10 MHz/

Span 100 MHz

Band Edge 5725 MHz, ch140, 802.11n HT20 SISO, Radiated, Max, Pk PL6

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 81.27 dBuV/m
Ref 120 dBpV/m At 15dB SWT 20 ms 5.724679487 GHz
120 N Marke] 1(T1]
113.28 dBu\/m
Lo o 5 746794872 [Hz
1 py
L

| iR
EEER

20

Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 09:58:17

Band Edge 5725 MHz, ch149, 802.11n HT20 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 76.21 dBpV/m
Ref 120 dBuv/m At 15dB SWT 20 ms 5.857692308 GHz
120 | \ Markef 1 [T1]
113.20 dBu\/m
L, S pzoamaym.
L

|

fli, $
WMW

20

Center 5.85GHz

Date: 12.JUL.2023 10:04:43

20 MHz/

Span 200 MHz

Band Edge 5850 MHz, ch165, 802.11n HT20 SISO, Radiated, Max, Pk
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.05 dByV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.148878205 GHz
Marke] 1(T1]
L, 105.36 dBU\/m
5.1p1570513 [GHz
1 e
/ \

TOF

_FCCI15RK

3
=
%%

Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 15:26:33

Band Edge 5150 MHz, ch036, 802.11n HT20 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.12 dBuV/m
Ref 117 dBuv/m At 10dB SWT 20 ms 5.149679487 GHz

Marke] 1[T1]

1 1
111.74 dBu\/m %

[ 5.1p8397436 74
e |
B

_FCC15§K

| il

I M\M
i
N s

Center 5.15GHz

10 MHz/

Span 100 MHz

Date: 12.JUL.2023 15:21:35

Band Edge 5150 MHz, ch040, 802.11n HT20 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.96 dBuV/m
Ref 117 dBuV/m At 10 dB SWT 20 ms 5.351442308 GHz
Marke] 1(T1]
1 108.97 dBu\/m
:‘\,.‘\ sdpizszosiorz  |EM
TCF
by
Lo MM,“
WWNW 08
¥ .
S PTRPIR BVORTRYT B R

Center 5.35GHz

Date: 12.JUL.2023 15:15:40

10 MHz/

Span 100 MHz

Band Edge 5350 MHz, ch060, 802.11n HT20 MIMO, Radiated, Max, Pk

éé RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.05 dBuV/m
Ref 117 dBuV/m Att 10 dB SWT 20 ms 5.350961538 GHz
Markef 1 [T1] ”
L1 103.50 dBuY/m

5.3}17628205 [GHz

%W b
Wy

Center 5.35GHz

Date: 12.JUL.2023 15:14:17

10 MHz/

Span 100 MHz

Band Edge 5350 MHz, ch064, 802.11n HT20 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.32 dBpV/m
Ref 110 dBpVv/m At 10 dB SWT 20 ms 5.469198718 GHz
110 Marke] 1(T1]
9B.42 dBpvim
+ N
Ly b4 Sz
1 py
TCF
_FCC15RK / L\m
1 | MWM
o ulWWu
Fusn it prinsigin il

10

Center 5.47 GHz

Date: 12.JUL.2023 14:02:36

10 MHz/

Span 100 MHz

Band Edge 5470 MHz, ch100, 802.11n HT20 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.15 dBuV/m
Ref 117 dBuv/m Att 10 dB SWT 20 ms 5.469358974 GHz
Marke] 1 [T1]
L. 113.41 dBuW/m
5 Xb1602564[GHz
. ﬁ' "l .
FCC15#HK
- t \J
N ’ q
A i sk o)
Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 14:31:24

Band Edge 5470 MHz, ch104, 802.11n HT20 MIMO, Radiated, Max, Pk
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IC: 10111A-SID2MLTE

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.47 dBpV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.726282051 GHz

T Marke] 1[T1] “

/{\r\\ dBp/m

Hz
1 e
\
TOF
_FCC15RK W
L. byt 12
T
il DB

Center 5.725 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 14:44:49

Band Edge 5725 MHz, ch136, 802.11n HT20 MIMO, Radiated, Max, Pk PL12

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.71 dBuV/m
Ref 117 dBuv/m At 10 dB SWT 20 ms 5.725320513 GHz
Markef 1 [T1] ”
L 193.65 dBu\/m
) 5.6p7916667 [GHz

P
_Fccisl LUM“
o b

N TR N R

Center 5.725 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 14:47:44

Band Edge 5725 MHz, ch140, 802.11n HT20 MIMO, Radiated, Max, Pk PL4

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz

Ref 117 dBuv/m At 10dB SWT 20 ms
Marke 1[T1]
Ly Ja! 112,59 dBuV/m

M
IFEEN

1w I “
| 08
S MWMM il

Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 14:51:36

Band Edge 5725 MHz, ch149, 802.11n HT20 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz BuV/m

Ref 117 dBuV/m At 10dB SWT 20 ms 5.853846154 GHz
Marke] 1[T1]
111.10 dBuV/m

1

L. J K
\‘\ 5.8p3557692 [GHz [A]
\J \4

Center 5.85GHz 30 MHz/ Span 300 MHz

Date: 12.JUL.2023 15:03:57

Band Edge 5850 MHz, ch165, 802.11n HT20 MIMO, Radiated, Max, Pk

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.43 dBuV/m
Ref 110 dBuVv/m At 10 dB SWT 20 ms 5.149198718 GHz
110 Markef 1[T1]
ob.94 dBvim
Ly 5.10006410:
,'_MMM_/V\AJ\
T
/MN
e

| M ™y
PO

10

Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 13.JUL.2023 12:36:18

Band Edge 5150 MHz, ch038, 802.11n HT40 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.33 dBuV/m

Ref 117 dBuv/m At 10dB SWT 20 ms 5.144871795 GHz

Markef 1[T1]
107.42 dBuN/m

o FD&M?&N\

g P

Center 5.15GHz 20 MHz/ Span 200 MHz

Date: 13.JUL.2023 12:31:33

Band Edge 5150 MHz, ch046, 802. 11n HT40 SISO, Radiated, Max, Pk
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® RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 64.18 dBuV/m
Ref 117 dBuVv/m At 10 dB SWT 20 ms 5.350961538 GHz
Markef 1 [T1]
Lo 17,44 cesolim
3 5.256666667 [GHz
= I

Center 5.35GHz 20 MHz/ Span 200 MHz

Date: 13.JUL.2023 12:26:24

Band Edge 5350 MHz, ch054, 802. 11n HT40 SISO, Radiated, Max, Pk PL15

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.12 dBuV/m
Ref 110 dBuV/m At 10dB SWT 20 ms 5.350160256 GHz
110 Marke] 1[T1]
L 9p.71 dBuVfm
L, et 5310416667 GHz

FCC15/K
P

W*M’Mnm ol
g i

E:

10

Center 5.35GHz 10 MHz/ Span 100 MHz

Date: 13.JUL.2023 12:22:04

Band Edge 5350 MHz, ch062, 802. 11n HT40 SISO, Radiated, Max, Pk PL9

® RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 6 IBRV/m
Ref 110 dBuv/m At 10dB SWT 20 ms 5.469358974 GHz
110 Markef 1[T1]
9pB.36 dBVIm
L 55010705128 BHz [A ]
/ TCF
FCC15iPK M'w‘
L 2 i
Tt < W‘r" W
" W{\W
10
Center 5.47 GHz 10 MHz/ Span 100 MHz

Date: 13.JUL.2023 12:20:05

Band Edge 5470 MHz, ch102, 802. 11n HT40 SISO, Radiated, Max, Pk PL4

® RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 67.97 dBuV/m

Ref 117 dBuV/m Att 10 dB SWT 20 ms 5.458461538 GHz
Markef 1(T1] |, ”

L1 110.41 dBp/m

5 s?yyﬂbﬁ\ u\’\.\ [A]

.
_FCCI15RK W
L 2 dh

Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 13.JUL.2023 12:14:37

Band Edge 5470 MHz, ch110, 802. 11n HT40 SISO, Radiated, Max, Pk

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.15 dBpV/m VBW 3 MHz 64.58 dBuV/m
Ref 117 dBpv/m At 10 dB SWT 20 ms 5.725961538 GHz Ref 110 dBuv/m At 10 dB SWT 20 ms 5.730448718 GHz
1 Marke] 1(T1] 110 Marke] 1 [T1]
g X 111.00 dBu\/m " 1¢41.97 dBp\/m
W 5.632692308 [GHz L VLW 5.6/8846154 [GHz
-, | 1
\
\‘\'\\k TCF / \ TCF
_Fcel
m P
FCC15RK M » i
. D
A ‘
10
Center 5.725 GHz 20 MHz/ Span 200 MHz Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 13.JUL.2023 12:39:01

Band Edge 5725 MHz, ch126, 802. 11n HT40 SISO, Radiated, Max, Pk

Date: 13.JUL.2023 12:41:29

Band Edge 5725 MHz, ch134, 802. 11n HT40 SISO, Radiated, Max, Pk PL9
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

®

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 86.40 dBUV/m
Ref 117 dBuVv/m At 10dB SWT 20 ms 5.724038462 GHz

1 Markef 1 [T1]
L, " 111.42 dBp\/m.
5.768173077 [oHz
T
] \

s

Center 5.725 GHz 30 MHz/ Span 300 MHz

Date: 13.JUL.2023 12:46:16

Band Edge 5725 MHz, ch151, 802. 11n HT40 SISO, Radiated, Max, Pk

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 72.96 dBpV/m
Ref 117 dBuv/m At 10 dB SWT 20 ms 5.858173077 GHz
1 Marke] 1 [T1]
J X, 111.20 dBu\/m
F1x
5.7p8076923 [GHz

e

Center 5.85GH;

Date: 13.JUL.2023 12:48

z

38

30 MHz/ Span 300 MHz

Band Edge 5850 MHz, ch159, 802. 11n HT40 SISO, Radiated, Max, Pk

® RBW 1 MHz
VBW 3 MHz
Ref 110 dBuv/m At 10dB SWT 20 ms E
110 Markef 1[T1]
9p.32 dBpVIm
L, 1boosa103 g5tz [a]
M/"’w

A
P, Ll

10

Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 16:06:52

Band Edge 5150 MHz, ch038, 802.11n HT40 MIMO, Radiated, Max, Pk PL2

@

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.44 dBuV/m
Ref 120 dBuV/m Att 15 dB SWT 20 ms 5.146474359 GHz
120 Marke] 1 [T1]
147.49 dBpY/m
Faa 5.218589744 [GHz [A ]

i

A

recistx a
L \M
5 pod
Ll ol A,IWWW%

Center 5.15GHz

Date: 12.JUL.2023 15:59:0

9

20 MHz/ Span 200 MHz

Band Edge 5150 MHz, ch046, 802.11n HT40 MIMO, Radiated, Max, Pk

®

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.52 dBuV/m
Ref 120 dBuv/m Att 15 dB SWT 20 ms 5.356410256 GHz
120 Markef 1[T1]
104.97 dBp\/m
Ly 5 2ras2s6a1 Grz
i
P
/ \ Tcr
T
_FCC15fK M\d\\
IO A
o
2

Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 15:57:19

Band Edge 5350 MHz, ch054, 802. 11n HT40 MIMO, Radiated, Max, Pk

@

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.42 dBuV/m
Ref 110 dBuV/m At 10dB SWT 20 ms 5.350801282 GHz
110 Markef 1[T1]
9B.14 dBuVfm
5.3p8012821 [GHz

"‘\m\

10

Center 5.35GHz

Date: 12.JUL.2023 15:49:35

10 MHz/ Span 100 MHz

Band Edge 5350 MHz, ch062, 802. 11n HT40 MIMO, Radiated, Max, Pk
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.05 dBuV/m
Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.469839744 GHz
110 Markef 1 [T1]
190.06 dBpy/m
L 5.6D01025641GHz
1 /f/’\/’\w“’
M

Focisik
i T
Leo WWWWM’

10

Center 5.47 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 15:45:47

Band Edge 5470 MHz, ch102, 802. 11n HT40 MIMO, Radiated, Max, Pk PL3

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.96 dBYV/m
Ref 120 dBuV/m At 15d8 SWT 20ms 5.467756410 GHz
20 Varke] 1017
14157 dBpl/m 1
Loa 5.5 ry\\u/,it;HzK

FCC15/K

Wi AR T

20

Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 15:40:25

Band Edge 5470 MHz, ch110, 802. 11n HT40 MIMO, Radiated, Max, Pk

Marker 2 [T1]

® RBW 1 MHz
VBW 3 MHz

Ref 120 dBpv/m Att 15 dB SWT 20 ms
120 Markef 1 [T1]
1 111.27 dBu\/m
i 638461538 [GHz (A}
\
Fecsh Nw
WWMMWWW e
20
Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 16:14:46

Band Edge 5725 MHz, ch126, 802. 11n HT40 MIMO, Radiated, Max, Pk

Marker 2 [T1]

® RBW 1 MHz
VBW 3 MHz

Ref 120 dBuv/m At 15dB SWT 20 ms
120 Marke] 1 [T1]
1¢5.80 dBpY/m
1o - 5.657948718 [GHz [A ]

20

Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 16:12:19

Band Edge 5725 MHz, ch134, 802. 11n HT40 MIMO, Radiated, Max, Pk PL10

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 81.87 dBUV/m

Ref 120 dBpV/m At 15dB SWT 20 ms 5.714423077 GHz
120 Markef 1 [T1] 1
1 111.26 dBu\/m|
L, X 5 hanezaon ke
+ v
Ly
) \ TCF

M |
—— ———r Mﬂm

20

Center 5.725 GHz 30 MHz/ Span 300 MHz

Date: 12.JUL.2023 16:21:26

Band Edge 5725 MHz, ch151, 802. 11n HT40 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 69.48 dBpV/m
Ref 120 dBuv/m At 15dB SWT 20 ms 5.853846154 GHz
120 Marke] 1 [T1]
Y 5.7B3173077 |Gtz

¥ ' WM m ‘

TV ) e

20

Center 5.85GHz 30 MHz/ Span 300 MHz

Date: 12.JUL.2023 16:22:59

Band Edge 5850 MHz, ch159, 802. 11n HT40 MIMO, Radiated, Max, Pk
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TEST REPORT

FCC Part 15.407
Nemko
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 61.70 dBV/m VBW 3 MHz 61.74 dBpV/m
Ref 110 dBpv/m At 10dB SWT 20 ms 5.149038462 GHz Ref 110 dBuv/m At 10 dB SWT 20 ms 5.357371795 GHz
110 Marke] 1(T1] 110 Marke] 1 [T1]
9B.78 dBpvim 9p.88 dBpVim
| s 2los76023 Gz L 5200423077 [GHz

A —
e i I e m |

| |

FCC15pK FCC15/K

UMWW i . AT | "\W\Mtuv ""“‘v'“'u

10 10
Center 5.15 GHz 20 MHz/ Span 200 MHz Center 5.35 GHz 20 MHz/ Span 200 MHz
Date: 13.JUL.2023 12:09:15 Date: 13.JUL.2023 12:05:08
Band Edge 5150 MHz, ch042, 802.11ac HT80 SISO, Radiated, Max, Pk PL9 Band Edge 5350 MHz, ch058, 802. 11ac HT80 SISO, Radiated, Max, Pk PL9
® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.21 dBuv/im
Ref 117 dBuV/m Att 10 dB SWT 20 ms 5.466153846 GHz
Markef 1 [T1] “
Ly 101.82 dBu\/m
. 5.530897436 [GHz [A]
i
L
o R KMMVWV\MMNVW\
TeF
_FCCI15fK

o ‘.AWWM

Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 13.JUL.2023 12:02:51

Band Edge 5470 MHz, ch106, 802. 11ac HT80 SISO, Radiated, Max, Pk PL9

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 80.98 dBUV/m VBW 3 MHz 76.05 dBpV/m
Ref 117 dBpv/m At 10 dB SWT 20 ms 5.723076923 GHz Ref 117 dBuv/m At 10 dB SWT 20 ms 5.853846154 GHz
Marke] 1(T1] | Marke] 1 [T1]
L, 1 109.16 dBu/m L 1o B 109.71 dBu\/m
[t ] 5.774038462 [GHz L] 5.775000000[GHz,
e L /M

A | - e, “

™" DE Al
AT TS
Center 5.725 GHz 30 MHz/ Span 300 MHz Center 5.85 GHz 30 MHz/ Span 300 MHz
Date: 13.JUL.2023 11:57:46 Date: 13.JUL.2023 11:59:01
Band Edge 5725 MHz, ch155, 802. 11ac HT80 SISO, Radiated, Max, Pk PL14 Band Edge 5850 MHz, ch155, 802. 11ac HT80 SISO, Radiated, Max, Pk PL14
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.10 dBPV/m
Ref 110 dBuV/m At 10dB SWT 20 ms 5.146794872 GHz
110 Marke] 1 [T1]
1¢2.83 dBp\/m
L p e 8

P

FCC15pK

Liv b o | o8

10

Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 16:36:53

Band Edge 5150 MHz, ch042, 802.11ac HT80 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.28 dBuV/m
Ref 110 dBuVv/m At 10dB SWT 20 ms 5.353525641 GHz
110 Markef 1 [T1]
97.67 dBuVfm
L i 5.2b0384615|GHz
A 13
FCC15HK
.
W i
T
T T
10
Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 16:33:10

Band Edge 5350 MHz, ch058, 802. 11ac HT80 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 6 JBV/m
Ref 110 dBuV/m At 10dB SWT 20ms 717949 GHz
110 Marke] 1(T1]
191.78 dBu\/m
9204872 |GHz [A ]

W

FCC15pK

WW
LM ok H luWMN
A R

10

Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 16:30:33

Band Edge 5470 MHz, ch106, 802. 11ac HT80 MIMO, Radiated, Max, Pk

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 79.15 dBuvim
Ref 120 dBuV/m At 1508 SWT 20 ms 5.722115385 GHz
120 Marke] 1(T1]
1 5.7776442308 IGH!

P JW“N-\JM

L WM M
) MWM WA\

20

Center 5.725 GHz 30 MHz/ Span 300 MHz

Date: 12.JUL.2023 16:44:21

Band Edge 5725 MHz, ch155, 802. 11ac HT80 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 72.23 dBuV/m
Ref 120 dBuv/m At 15dB SWT 20 ms 5.852884615 GHz
120 Marke] 1 [T1]
Lo | 5775961538 |Gtz

- S

20

Center 5.85GHz 30 MHz/ Span 300 MHz

Date: 12.JUL.2023 16:45:31

Band Edge 5850 MHz, ch155, 802. 11ac HT80 MIMO, Radiated, Max, Pk
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FCC Part 15.407

REP016481

FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

Whip+Patch Antenna

Marker 2 [T1]
66.19 dBUV/m
5.148397436 GHz

@ RBW 1 MHz
VBW 3 MHz

Ref 117 dBuv/m At 10dB SWT 20 ms

Marke] 1 [T1]
105.98 dBp\/m

Lo
5153570513 [BHz
L i
/ \
Tor

_FCCI5RK

t

Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 11.JUL.2023 14:52:06

Band Edge 5150 MHz, ch036, 802.11a 6Mb, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VEW 3 MHz 63.02 dBUV/m
Ref 117 dBuV/m At 10dB SWT 20 ms 5.148717949 GHz
Marke] 11711 T
111.25 dBuy/m o %)
Fiz
5.1p8076923 (G2
1K
VA
_FCC15RK MM
F A
- Wi
It
WNWWW

Center 5.15GHz

Date: 11.JUL.2023 14:46:50

10 MHz/

Span

100 MHz

Band Edge 5150 MHz, ch040, 802.11a 6Mb, Radiated, Max, Pk

Marker 2 [T1]
62.19 dBpV/m

® RBW 1 MHz
VBW 3 MHz

Ref 117 dBuV/m At 10dB SWT 20 ms 5351442308 GHz
1 Marke] 1(T1]
X 140.95 dBu\/m
\ 5.3p2884615 [GHz [A ]

W .

Center 5.35GHz 10 MHz/ Span 100 MHz

Date: 11.JUL.2023 14:37:35

Band Edge 5350 MHz, ch060, 802.11a 6Mb, Radiated, Max, Pk

@

Ref 110 dBuv/m

RBW 1 MHz
VBW 3 MHz

At 10 dB

SWT 20 ms

Market

r2[T1]

63.95 dBuV/m
5.350160256 GHz

110 1

A

Marke]
2
!

1[T1]
5.34 dBp
2275641

/m

IGHz [A ]

i
i

g

reti=p

10

Center 5.35GHz

Date: 11.JUL.2023 14:54:26

10 MHz/

Span

100 MHz

Band Edge 5350 MHz, ch064, 802.11a 6Mb, Radiated, Max, Pk

Marker 2 [T1]
67.58 dBpV/m

@ RBW 1 MHz
VBW 3 MHz

Ref 110 dBuVv/m At 10 dB SWT 20 ms 5.469358974 GHz
110 Marker 14(T1]
10391 dBp/m
Ly 5 237 es otz

_FCCI15RK

10

Center 5.47 GHz 10 MHz/ Span 100 MHz

Date: 11.JUL.2023 14:59:26

Band Edge 5470 MHz, ch100, 802.11a 6Mb, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.66 dBuV/m
Ref 117 dBuVv/m At 10dB SWT 20 ms 5.467435897 GHz
Markef 1 [T1]
Lo 1do.65dBuim &
5518557602 (;7*“\4
FCC15iK WM
7
v
ol
MM v
it s Mrrst o
Center 5.47 GHz 10 MHz/ Span 100 MHz

Date: 11.JUL.2023 13:56:55

Band Edge 5470 MHz, ch104, 802.11a 6Mb, Radiated, Max, Pk
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE

IC:

10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.58 dBUV/M VEW 3 MHz 66.61 dBV/m
Ref 117 dBuv/m Att 10 dB SWT 20 ms 5.725160256 GHz Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.725320513 GHz
1 Markef 1 [T1] 110 | Markef 1 [T1]
X 111.06 dBu\/m 192.87 dBp\/m
E 5.652211538 [GHz 5.7D1602564 [GHz
L
\
TOF ToF
-
_FCC15pK ML
MA st 08 VUL W RSN SO ur
hibi s
10
Center 5.725 GHz 10 MHz/ Span 100 MHz Center 5.725 GHz 10 MHz/ Span 100 MHz
Date: 11.JUL.2023 13:51:30 Date: 11.JUL.2023 13:49:45
Band Edge 5725 MHz, ch136, 802.11a 6Mb, Radiated, Max, Pk Band Edge 5725 MHz, ch140, 802.11a 6Mb, Radiated, Max, Pk PL6
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 83.00 dBUV/m VBW 3 MHz 74.28 dBuV/mM
Ref 117 dBuV/m At 10dB SWT 20ms 5724679487 GHz Ref 117 dBuV/m At 10dB SWT 20ms 5.850641026 GHz
1 Markef 1 [T1] | Markef 1 [T1]
L, X 112.15 dByp\/m L. ol 109.87 dBy\/m
. { \ 5.747756410 [GHz [A] /f‘”'\ 5.8p7884615 [GHz [ ]
L 1 P
- J \A vax- i j \
TCF \\
i Lo My
el KT

Center 5.725 GHz

Date: 11.JUL.2023 13:39:35

20 MHz/

Span 200 MHz

Band Edge 5725 MHz, ch149, 802.11a 6Mb, Radiated, Max, Pk

Center 5.85GHz

Date: 11.JUL.2023 13:36:26

20 MHz/

Span 200 MHz

Band Edge 5850 MHz, ch165, 802.11a 6Mb, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.40 dBV/m
Ref 107 dBpv/m At 10 dB SWT 20 ms 5.149358974 GHz
s¥iec) 1]
Ly 105.05 dBy\/m
5.17692307Y [oHz.
1 _pyd
4 L
Fecasi M M
L & S
Tt > WU PS
o
b Y e U

1

Center 5.15 GHz

Date: 11.JUL.2023 12:55:13

10 MHz/

Span 100 MHz

TR

Band Edge 5150 MHz, ch036, 802.11n HT20 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 63.79 dBuV/m

Ref 117 dBuVv/m At 10dB SWT 20 ms 5.147275641 GHz
Markef 1 [T1] 1
L. 140.67 dBy v
5.1p6634615 [Gf T
B
Fecisx » L
2 T
H
]

| st MW

Center 5.15GHz

Date: 11.JUL.2023 12:52:54

10 MHz/

Span 100 MHz

Band Edge 5150MHz, ch040, 802.11n HT20 SISO, Radiated, Max, Pk
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.28 dBpV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.351602564 GHz
) Markef 1 [T1] “
H 110.21 dBu\/m
5.303205128 [GHz

1
,\\

= TOF

_FCCI15RfK

v
i 308

Center 5.35GHz 10 MHz/ Span 100 MHz

Date: 11.JUL.2023 12:49:00

Band Edge 5350 MHz, ch060, 802.11n HT20 SISO, Radiated, Max, Pk

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.64 dBuV/m
Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.350000000 GHz
110 Markef 1 [T1]
/x.\\ 104.78 dBy/m
5.3p2275641 |GHz

10

Center 5.35GHz

Date: 11.JUL.2023 12:57:02

10 MHz/

Span 100 MHz

Band Edge 5350 MHz, ch064, 802.11n HT20 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.61 dBuV/m
Ref 110 dBuV/m At 10dB SWT 20ms 5469038462 GHz
110 [T1]
dBpV/m
Ly SR
ek
Fecisk M L\m\
e o Iy

10

Center 5.47 GHz 10 MHz/ Span 100 MHz

Date: 11.JUL.2023 13:01:53

Band Edge 5470 MHz, ch100, 802.11n HT20 SISO, Radiated, Max, Pk

éé RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.16 dBuV/m
Ref 117 dBuv/im At 10dB SWT 20ms 5.460679487 GHz
Marke[ 1[T1]
L. 108.00dBuY/m 1
5518237179 kaldﬂ
|
vax-
.
_FCCisiK

e

Center 5.47 GHz

Date: 11.JUL.2023 12:44:21

10 MHz/

Span 100 MHz

Band Edge 5470 MHz, ch104, 802.11n HT20 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.70 dBV/m
Ref 117 dBpv/m At 10 dB SWT 20 ms 5.725160256 GHz
) Marke] 1(T1]
L eTare 110.16 dBu\/m
5.6778044872 [GHz.
1 rH
\
TCF
Fecshe Ny
W“WWWWM ”
S RPRID WISV AR
Center 5.725 GHz 10 MHz/ Span 100 MHz

Date: 11.JUL.2023 12:41:43

Band Edge 5725 MHz, ch136, 802.11n HT20 SISO, Radiated, Max, Pk

@

Ref 110 dBuv/m

At 10dB

RBW 1 MHz
VBW 3 MHz
SWT 20 ms

Marker 2 [T1]
66.29 dBuV/m
5.725320513 GHz

110

Marke]
1

1[T1]
2.02 dBp/m
1923077 |Gz

10

Center 5.725 GHz

Date: 11.JUL.2023 13:09:59

10 MHz/

Span 100 MHz

Band Edge 5725 MHz, ch140, 802.11n HT20 SISO, Radiated, Max, Pk PL6
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

® RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 68.36 dBuV/m
Ref 117 dBuv/m Att 10 dB SWT 20 ms 5.697756410 GHz
1 Markef 1 [T1]
L, o 111.94 dBU\/m
5741025641 [GHz
L

[}
R

il ”'Utm -

:

Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 11.JUL.2023 13:20:18

Band Edge 5725 MHz, ch149, 802.11n HT20 SISO, Radiated, Max, Pk

Date: 11.JUL.2023 13:24:25

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 73.34 dBuV/m
Ref 117 dBuVv/m At 10dB SWT 20 ms 5.852243590 GHz
Markef 1 [T1]
Las L 109.36 dBu\/m
5.8p8205128[GHz
|
.
[-60°
VPR RSN
Center 5.85 GHz 20 MHz/ Span 200 MHz

Band Edge 5850 MHz, ch165, 802.11n HT20 SISO, Radiated, Max, Pk

® RBW 1 MHz

Marker 2 [T1]
VBW 3 MHz 66.79 dBpV/m
Ref 127 dBuv/m At 10dB SWT 20 ms 5.148076923 GHz
Offspt 10de Markef 1 [T1] “
Ly 103.87 dBu\/m
5.181730769 [GHz [A ]

1

I

Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 6.MAR.2023 15:01:21

Band Edge 5150 MHz, ch036, 802.11n HT20 MIMO, Radiated, Max, Pk

@

Ref 127 dBuv/m

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.35 dBuV/m
Att 10 dB SWT 20 ms 5.149278846 GHz

oftsft  10ds

Marke] 1 [T1]
L. 111.36 dBuY/m
5.2D1442308 [GHz [A ]
1
1 F )4
o= |
L
}// \/"\ B
FCC15iK M WM
= WWWL
A K Arapn iy

Center 5.15GHz

Date: 6.MAR.2023 14:37:37

15 MHz/ Span 150 MHz

Band Edge 5150 MHz, ch040, 802.11n HT20 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 63.15 dBUV/m
Ref 117 dBuV/m At 10dB SWT 20 ms 5351023077 GHz
Markef 1(71]
L, 1 109.23 dBu\/m
5.2b5913462 [oHz
1 e
TCF
K
O
Ao "
Center 5.35GHz 15 MHz/

Span 150 MHz

Date: 7.MAR.2023 13:07:13

Band Edge 5350 MHz, ch060, 802.11n HT20 MIMO, Radiated, Max, Pk

@

Ref 117 dBuv/m

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.98 dBuV/m
At 10dB SWT 20 ms 5.353846154 GHz

offsft  10ds

Markef 1[T1]
102.97 dBu\/m

5.3p1314103 [GHz

"WL\MM M Attt -

Center 5.35GHz

Date: 6.MAR.2023 15:12:35

10 MHz/ Span 100 MHz

Band Edge 5350 MHz, ch064, 802.11n HT20 MIMO, Radiated, Max, Pk
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

@ RBW 1 MHz

Marker 2 [T1]
VBW 3 MHz 65.06 dByV/m
Ref 110 dBpv/m At 10dB SWT 20 ms 5.467756410 GHz
110 Marke] 1(T1]
9B.72 dBpvm
Ly 5 shodea0n Gz
TOF
FCC15iPK

v

10

Center 5.47 GHz 10 MHz/

Date: 7.MAR.2023 13:18:26

Span 100 MHz

Band Edge 5470 MHz, ch100, 802.11n HT20 MIMO, Radiated, Max, Pk

Ref 120 dBuv/m

At 10dB

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.99 dBuV/m
SWT 20 ms 5.469038462 GHz

120 Offset 10d8 Markef 1 [T1]
147.36 dBu\/m
L 5.5p1442308 [GHz
1 P
L
1 / .
A/ "
FCC15RK W W
|t Mol www
20

Center 5.47 GHz

Date: 6.MAR.2023 15:27:43

15 MHz/

Span 150 MHz

Band Edge 5470 MHz, ch104, 802.11n HT20 MIMO, Radiated, Max, Pk PL9

® RBW 1 MHz

Date: 6.MAR.2023 16:24:58

Marker 2 [T1]
VBW 3 MHz 67.38 dBpV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.725000000 GHz
| Markef 1[T1]
Ly b1 110.58 dBu\/m
f‘ \ 5.681490385 [GHz [A ]
\t\ TCF
M K
Lo b,
[P PHOS V USSR
Center 5.725 GHz 15 MHz/

Span 150 MHz

Band Edge 5725 MHz, ch136, 802.11n HT20 MIMO, Radiated, Max, Pk

@

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.50 dBpV/m
Ref 120 dBuv/m Att 10 dB SWT 20 ms 5.725000000 GHz
120 Offsft 1048 Marke] 1 [T1]
1¢1.49 dBpY/m
L1 5.7D1602564GHz [A ]
1 rH
m | Ao
/ L
/ \ e
Fccis
N
CLiads
20

Center 5.725 GHz

Date: 6.MAR.2023 16:01:18

10 MHz/

Span 100 MHz

Band Edge 5725 MHz, ch140, 802.11n HT20 MIMO, Radiated, Max, Pk PL4

@ RBW 1 MHz

Date: 6.MAR.2023 16:32:04

Marker 2 [T1]
VBW 3 MHz 80.04 dBuV/m
Ref 117 dBuVv/m At 10 dB SWT 20 ms 5.724759615 GHz
1 Marke] 1[T1]
L, 111.85 dBy\/m
5.716875000 [3HZ
e |
/
A»},,/ TCF
.
i “W
M MW’\« "
i i
i 4
Center 5.725 GHz 15 MHz/

Span 150 MHz

Band Edge 5725 MHz, ch149, 802.11n HT20 MIMO, Radiated, Max, Pk

@

RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 75.14 dBpV/m
Ref 117 dBuv/m At 10 dB SWT 20 ms 5.850240385 GHz
. Markef 1 [T1] ”
v 110.23 dBu\/m
5.8p2506154 GHz

oy,

Center 5.85GHz

Date: 6.MAR.2023 16:36:49

15 MHz/

Span 150 MHz

Band Edge 5850 MHz, ch165, 802.11n HT20 MIMO, Radiated, Max, Pk
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IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.85 dBV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.149038462 GHz
Marke] 1(T1]
L, 101.36 dBU\/m
5.1p4551282 [GHz
1
L PN
(/r \
TOF
n
_FCC15RK

WMWWWWW u W‘W

Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 11.JUL.2023 11:05:10

Band Edge 5150 MHz, ch038, 802.11n HT40 SISO, Radiated, Max

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.54 dBuV/m
Ref 117 dBuVv/m At 10dB SWT 20 ms 5.150000000 GHz
Markef 1 [T1]
L. 1147.79 dBpim
252692308 [GHz
T |
L

.
_FcCisik \\/\W
L "

Center 5.15GHz 30 MHz/ Span 300 MHz

Date: 11.JUL.2023 11:00:25

Band Edge 5150 MHz, ch046, 802. 11n HT40 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 61.91 dBpV/m

Ref 117 dBuv/m At 10dB SWT 20 ms 5.351442308 GHz
Marke 1 [T1

Ly 106.53 dBu\/m

M 5.257788462 [GHz [A ]

" 3DB

ol :
WMWMW

Center 5.35GHz 30 MHz/ Span 300 MHz

Date: 11.JUL.2023 10:53:34

Band Edge 5350 MHz, ch054, 802. 11n HT40 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 65.18 dBuV/m
Ref 117 dBuV/m Att 10 dB SWT 20 ms 5.350961538 GHz
Marke] 1 [T1]
140.39 dBuY/m
11
5.314102564 [GHz [A ]

1
” X
VAXE] (/“"ﬂ "\
.
_FCC15/K ,‘J&
L "

ol

Center 5.35GHz 20 MHz/ Span 200 MHz

Date: 11.JUL.2023 10:49:35

Band Edge 5350 MHz, ch062, 802. 11n HT40 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.97 dBV/m
Ref 117 dBpv/m At 10 dB SWT 20 ms 5.468397436 GHz

Markef 1[T1]
96.43 dBuVim
5110064103 [GHz

g I

FCC15pK

by

TR
o il g

Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 11.JUL.2023 10:44:11

Band Edge 5470 MHz, ch102, 802. 11n HT40 SISO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.50 dBpV/m
Ref 110 dBuv/m At 10 dB SWT 20 ms 5.467435897 GHz
110 Offsft 108 Marke] 1 [T1]
191.52 dBpy/m 1
L. 5 5670205 o

10

Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 10.JUL.2023 13:41:18

Band Edge 5470 MHz, ch110, 802. 11n HT40 SISO, Radiated, Max, Pk
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IC: 10111A-SID2MLTE

Marker 2 [T1]
67.62 dBpV/m

@ RBW 1 MHz
VBW 3 MHz

Ref 117 dBuVv/m At 10 dB SWT 20 ms 5.725480769 GHz
Marke] 1 [T1]
L, 104.27 dBp\/m
n 5 64519231 [oHz
T AN
( \

_FCC15RK Wm J"L

WWWWM Wl

Center 5.725 GHz 30 MHz/ Span 300 MHz

Date: 11.JUL.2023 10:36:10

Band Edge 5725 MHz, ch134, 802. 11n HT40 SISO, Radiated, Max, Pk PL12

Marker 2 [T1]
58.96 dBuV/m
5.586538462 GHz

® RBW 1 MHz
VBW 3 MHz

Ref 117 dBuv/m At 10dB SWT 20 ms
N Marke 1[T1]
¥ 110.21 dBu\/m

110 f/ﬂ W‘\ 5.757692308 [GHz [~ ]
1
I ) L
7 HM‘\K‘ TeF
P \“M
) L T
W

Center 5.725 GHz

30 MHz/

Span 300 MHz

éé RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 69.12 dBuV/m
Ref 117 dBuv/im At 10 dB SWT 20 ms 5.858974359 GHz
Marke[ 1[T1]
1 198.95 dBu/m
11
W\ 5.7p7756410GHz [A]

m |, | [

vax- i /

Center 5.85GHz

20 MHz/

Span 200 MHz

Date: 11.JUL.2023 10:20:42

Band Edge 5725 MHz, ch151, 802. 11n HT40 SISO, Radiated, Max, Pk

Date: 11.JUL.2023 10:18:33

Band Edge 5850 MHz, ch159, 802. 11n HT40 SISO, Radiated, Max, Pk

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.02 dBuV/m
Ref 110 dBuVv/m At 10 dB SWT 20 ms 5.149519231 GHz
110 Markef 1 [T1]
99.04 dBuVjm
Ly 5101025641 IdHz
1 P W
TcF
_FCC15K
L A

10

Center 5.15 GHz

Date: 10.JUL.2023 15:15:55

Band Edge 5150 MHz, ch038, 802.11n HT40 MIMO, Radiated, Max, Pk PL2

10 MHz/

Span 100 MHz

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.98 dBuV/m
Ref 117 dBuv/m Att 10 dB SWT 20 ms 5.143509615 GHz
offsft  10de Marke] 1[T1]
L. 1818 cBim
5 25000000 oz
|
.
Wﬁw .
Focsii U}MM
bbbt sl MW‘W

Center 5.15GHz

Date: 10.JUL.2023 14:59:44

15 MHz/

Span 150 MHz

Band Edge 5150 MHz, ch046, 802.11n HT40 MIMO, Radiated, Max, Pk
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FCC Part 15.407

Nem ko REP016481
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.85 dBV/m VBW 3 MHz 67.35 dBuV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.357211538 GHz Ref 110 dBuv/m At 10 dB SWT 20 ms 5.357211538 GHz
Markef 1 [T1] “ 110 Markef 1 [T1]
L, 197.46 dBU\/m 9p.61 dBpVim

5.275000000 [5Hz L. i 5.3P8a13462 Gz
T (w/" W“\

\

L Fecagic
i )1 "
_Fceis WW
by,

10
Center 5.35 GHz 15 MHz/ Span 150 MHz Center 5.35 GHz 15 MHz/ Span 150 MHz
Date: 10.JUL.2023 15:26:45 Date: 10.JUL.2023 15:37:09
Band Edge 5350 MHz, ch054, 802. 11n HT40 MIMO, Radiated, Max, Pk Band Edge 5350 MHz, ch062, 802. 11n HT40 MIMO, Radiated, Max, Pk
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.10 dBuV/m VBW 3 MHz 66.01 dBuV/m
Ref 110 dBuV/m Att 10 dB SWT 20 ms 5.467916667 GHz Ref 117 dBuv/m Att 10 dB SWT 20 ms 5.468798077 GHz
110 Markef 1 [T1] Marke}f 1 [T1] u
9B.50 dBpVfm 106.72 dBu\/m

11
Ly /{:ﬂ.iaifm [ ] 5515000000 G/\;J\/ju
/ ek

2 i Ld ‘ _FCCI15K
s’ i il

ae w.\# Gv#‘ xMMHWWW

MW i ﬂubjm

10

Center 5.47 GHz 10 MHz/ Span 100 MHz Center 5.47 GHz 15 MHz/ Span 150 MHz
Date: 10.JUL.2023 15:46:28 Date: 10.JUL.2023 15:52:07
Band Edge 5470 MHz, ch102, 802. 11n HT40 MIMO, Radiated, Max, Pk PL3 Band Edge 5470 MHz, ch110, 802. 11n HT40 MIMO, Radiated, Max, Pk
@ RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 68.19 dBV/m
Ref 117 dBpv/m At 10 dB SWT 20 ms 5.727403846 GHz
Markef 1 [T1] “
L, 105.77 dBu\/m
. 1 5.6/74278846 [GHz

Nm

FCC15K M
L. |

B
I
VPRI A A

Center 5.725 GHz 15 MHz/ Span 150 MHz

Date: 10.JUL.2023 16:00:57

Band Edge 5725 MHz, ch134, 802. 11n HT40 MIMO, Radiated, Max, Pk PL11
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FCC Part 15.407
Nemko
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 77.97 dBpVIim VBW 3 MHz 76.39 dBpV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.721794872 GHz Ref 117 dBuv/m At 10 dB SWT 20 ms 5.853205128 GHz
“ Markef 1 [T1] “ Markef 1 [T1]
L, J 1 3\/m L J ) 147.22 dBu\/m
M 3leHz v 57775641026 [GHz
o Paanl mE | 7

(M ol 205 Py

Center 5.725 GHz 40 MHz/ Span 400 MHz Center 5.85GHz 40 MHz/ Span 400 MHz
Date: 11.JUL.2023 09:16:07 Date: 11.JUL.2023 09:16:59
Band Edge 5725 MHz, ch151, 802. 11n HT40 MIMO, Radiated, Max, Pk Band Edge 5850 MHz, ch159, 802. 11n HT40 MIMO, Radiated, Max, Pk
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.56 dBuV/m VBW 3 MHz 64.35 dBpV/m
Ref 107 dBuV/m At 10 dB SWT 20 ms 5.130128205 GHz Ref 107 dBpVv/m At 10dB SWT 20ms 5353525641 GHz
Markef 1 [T1] “ [ Markef 1 [T1] ”
Ly 147101 dBu\/m [ T 140.97 dBu/m
s1gleHz [A] v 5.2p1025641 [GHz [ ]
. ] ™
VAXEH
8 TCF
_FCC15K _FCC15/K

La L

Center 5.15 GHz 20 MHz/ Span 200 MHz Center 5.35 GHz 20 MHz/ Span 200 MHz
Date: 11.JUL.2023 09:53:41 Date: 11.JUL.2023 09:44:48
Band Edge 5150 MHz, ch042, 802.11ac HT80 SISO, Radiated, Max, Pk PL6 Band Edge 5350 MHz, ch058, 802. 11ac HT80 SISO, Radiated, Max, Pk
® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.60 dByV/m
Ref 107 dBuv/m At 10dB SWT 20 ms 5.451089744 GHz

Markef 1 [T1]
0.80 dBu\/m

-
1 P /’J\r’v

| \

FCC15pK

1

Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 11.JUL.2023 09:40:55

Band Edge 5470 MHz, ch106, 802. 11ac HT80 SISO, Radiated, Max, Pk PL6
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@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 76.34 dBpV/m
Ref 117 dBuV/m At 10dB SWT 20ms 5.725000000 GHz
“ Marke] 1\\m1 “
L,. J 194.50 dBL\/m
1 5.77/6282051 [HZ

-| A
|,
o] g,
n MW N WAy

Center 5.725 GHz 40 MHz/ Span 400 MHz

Date: 11.JUL.2023 10:08:29

Band Edge 5725 MHz, ch155, 802. 11ac HT80 SISO, Radiated, Max, Pk PL12

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 72.40 dBuV/m

Ref 117 dBuv/m At 10dB SWT 20 ms 5.854487179 GHz

I \ Markef 1 [T1] ”

J 194.81 dBy/m
et
1 5.1)74358974 [GHz

W <

W,
M\NML Joh

Center 5.85GHz 40 MHz/ Span 400 MHz

Date: 11.JUL.2023 10:11:17

Band Edge 5850 MHz, ch155, 802. 11ac HT80 SISO, Radiated, Max, Pk PL12

Marker 2 [T1]
65.00 dBpV/m
5.148397436 GHz

® RBW 1 MHz

VBW 3 MHz
Ref 107 dBuv/m At 10dB SWT 20 ms

Markel 1 [T1]
190.88 dBu/m

R T - |

e i

| |

et

—1

Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 11.JUL.2023 08:59:36

Band Edge 5150 MHz, ch042, 802.11ac HT80 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.96 dBV/m
Ref 107 dBpVv/m At 10dB SWT 20 ms 5351923077 GHz
Marke[ 1[T1]
L 9B.22 dBuvim
W 5.289102564 [GHz [A ]
_— [\’,va
AXH]
_FCC15RK
7 M r“
v
Center 5.35GHz 20 MHz/ Span 200 MHz

Date: 11.JUL.2023 08:57:25

Band Edge 5350 MHz, ch058, 802. 11ac HT80 MIMO, Radiated, Max, Pk

® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.18 dBV/m
Ref 107 dBpv/m At 10 dB SWT 20 ms 5.460038462 GHz
Marke] 1(T1]
Ly 98.42 dBuVIm
5 Jps074350 [ohz
UA s
1 _pyd
/ \
TCF
FCC15iPK
el
e
A il
r
DE
-1
Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 11.JUL.2023 08:54:20

Band Edge 5470 MHz, ch106, 802. 11ac HT80 MIMO, Radiated, Max, Pk
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FCC Part 15.407
REP016481
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@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 77.97 dBpVIim VBW 3 MHz 76.39 dBpV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.721794872 GHz Ref 117 dBuv/m At 10 dB SWT 20 ms 5.853205128 GHz
Marke] Marke] 1 [T1]
L, 196 Su\/m L ) 147.22 dBu\/m
3leHz v 57775641026 [GHz
e M M{"”« L 7

r I

TOF

Center 5.725 GHz 40 MHz/

Date: 11.JUL.2023 09:16:07

Span 400 MHz

Band Edge 5725 MHz, ch155, 802. 11ac HT80 MIMO, Radiated, Max, Pk

- it

Center 5.85GHz 40 MHz/ Span 400 MHz

Date: 11.JUL.2023 09:16:59

Band Edge 5850 MHz, ch155, 802. 11ac HT80 MIMO, Radiated, Max, Pk
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30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit — Threshold X Critical X Final Critical Sum Level
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Q
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30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
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Unwanted Emissions 30M-40GHz, ch056, 802.11a 6M, Antl, Conducted
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£
Q
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-607 I
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30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit — Threshold X Critical X Final Critical Sum Level

Unwanted Emissions 30M-40GHz, ch108, 802.11a 6M, Antl, Conducted
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Spurious
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Level in dBm

:—%J. ]

30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit — Threshold X Critical X Final Critical Sum Level
Unwanted Emissions 30M-40GHz, ch136, 802.11a 6M, Antl1, Conducted
Spurious
30T
20T
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£ 1
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o -40T
= -+
-607 I
T {
—t } —t } } —t } } —t—
30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit —— Threshold X Critical Final Critical
Sum Level L 2 Fail L 4 Pass
Unwanted Emissions 30M-40GHz, ch157, 802.11a 6M, Antl, Conducted
Measured: 7053.5 MHz, Level: -35.5 dBm, Limit: -27.0 dBm, Margin: 8.5
Measured: 7173.0 MHz, Level: -34.7 dBm, Limit: -27.0 dBm, Margin: 7.7
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15T
ot
g -20T
° in
£
§ -40T
@
e in
-607
haan . ! o,
30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit —— Threshold X Critical X Final Critical Sum Level

Unwanted Emissions 30M-40GHz, ch048, 802.11n HT20, Antl, Conducted
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30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit — Threshold X Critical X Final Critical Sum Level
Unwanted Emissions 30M-40GHz, ch108, 802.11n HT20, Antl, Conducted
Spurious
30T
20T
o+
£ 1
B ot
)= -20
3 in
o -40T
= -+
-607
I , L
—t } —t } } —t } } —t—
30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit —— Threshold X Critical X Final Critical
Sum Level L 2 Fail L 4 Pass
Unwanted Emissions 30M-40GHz, ch157, 802.11n HT20, Antl, Conducted
Measured: 7049.5 MHz, Level: -35.4 dBm, Limit: -27.0 dBm, Margin: 8 .4 dB
Measured: 7169.5 MHz, Level: -35.1 dBm, Limit: -27.0 dBm, Margin: 8.1  dB
Spurious
15T
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g -20T
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£
§ -40T
@
e in
-607
J Mteanin " suabm
30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit —— Threshold X Critical X Final Critical Sum Level

Unwanted Emissions 30M-40GHz, ch044, 802.11n HT20, MIMO, Conducted

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Page 69 (123)



D
3
(@)

N

Spurious
15T
o+
g -20T
o° in
£
@
e in
-607
-:Wa> ‘
t t t t t t t t t t t +—
30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz

Sum Level

Limit — Threshold X Critical X Final Critical

Unwanted Emissions 30M-40GHz, ch056, 802.11n HT20, MIMO, Conducted
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151
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£
E -40T
Q
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-607 I
Trmnn )
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30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz

Sum Level

Limit — Threshold X Critical X Final Critical

Unwanted Emissions 30M-40GHz, ch108, 802.11n HT20, MIMO, Conducted

Spurious

Level in dBm

40T

-607

30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz

Limit —— Threshold X Critical X Final Critical
Sum Level L 2 Fail L 4 Pass

Unwanted Emissions 30M-40GHz, ch157, 802.11n HT20, MIMO, Conducted
Measured: 7169.5 MHz, Level: -35.1 dBm, Limit: -27.0 dBm, Margin: 8.1  dB
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Unwanted Emissions 30M-40GHz, ch046, 802.11ac HT40, MIMO, Conducted

30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit — Threshold X Critical X Final Critical Sum Level

Spurious

Level in dBm

-

Unwanted Emissions 30M-40GHz, ch110, 802.11ac HT40, MIMO, Conducted
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Frequency in Hz
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Frequency in Hz
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Unwanted Emissions 30M-40GHz, ch151, 802.11ac HT40, MIMO, Conducted
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Frequency in Hz
Limit —— Threshold X Critical X Final Critical Sum Level
Unwanted Emissions 30M-40GHz, ch106, 802.11ac HT80, Antl, Conducte d
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Measured: 7152.5 MHz, Level: -34.8 dBm, Limit: -27.0 dBm, Margin: 7.8 dB
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Spurious
5T
-20T
£
s 4
kel
: —40-;:}
[
>
3 +
-
-607
N R .
t t t t t t t t t t t +—
30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit ~ ——— Threshold X Critical X Final Critical Sum Level

Unwanted Emissions 30M-40GHz, ch042, 802.11ac HT80, MIMO, Conducte d

Spurious

-207

Level in dBm

Ly A b

L A

30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit — Threshold X Critical X Final Critical Sum Level
Unwanted Emissions 30M-40GHz, ch106, 802.11ac HT80, MIMO, Conducted
Spurious
30T
20T
o+
E -+
]
T 20T
£
3 in
] -40T
-607 J
= . '
+ + + + + + + + + + + +—
30M 50 100M 200 300 500 1G 2G 3G 5G 10G 20 3040G
Frequency in Hz
Limit — Threshold X Critical X Final Critical Sum Level

Unwanted Emissions 30M-40GHz, ch155, 802.11ac HT80, MIMO, Conducted
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TEST REPORT
FCC Part 15.407

REP016481
( Nemko

IC: 10111A-SID2MLTE

4.6 Restricted Bands of operation

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN, Issue 5 clause 8.10.

Generally, no fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or
RSS-GEN, Issue 5, clause 8.9.

FCC (MHz2) ISED (MHz) FCC (GHz) ISED (GHz)
0.090-0.110 9oL 0.96-1.427
0.495-0.505 1.435-1.6265
2.1735-2.1905 1.6455-1.6465
3.020-3.026 1.660-1.710
4125-4.128 1.7188-1.7222
4.17725-4.17775 2223
4.20725-4.20775 2.31-2.39
5.677-5.683 2.4835-2.5
6.215-6.218 2.69-2.9 2.655-2.9
6.26775-6.26825 3.26-3.267
6.31175-6.31225 3.332-3.339
8.291-8.294 3.3458-3.358
8.362-8.366 3.6-4.4 3.5-4.4
8.37625-8.38675 45-5.15
8.41425-8.41475 5.35-5.46
12.20-12.293 7.25.7.75
12.51975-12.52025 8.025-8.5
12.57675-12.57725 9.0-9.2
13.36-13.41 9.3-95
16.42-16.423 10.6-12.7
16.69475-16.69525 13.25-13.4
16.80425-16.80475 14.47-14.5
25.5-25.67 15.35-16.2
37.5-38.25 17.721.4
73-74.6 22.01-23.12
74.875.2 23.6-24.0
108 108-138 31.2-31.8
149.9-150.05 36.43-36.5
156.52475-156.52525 Above 38.6
156.7-156.9
162.0125-167.17
167.72-173.2
240-285
322-335.4
399.9-410
608-614

Frequencies in Bold text are specific for FCC or ISED, all other frequencies are common.
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4.7 Radiated Emissions, 30 — 1000 MHz

FCC 15.205, 15.209, 15.407

ISED RSS-GEN, Issue 5, Clause 8.9

Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:
Detector: Peak

Measuring distance 3 m

Tested in test mode with EUT transmitting on ch 048/116/157.

TEST REPORT
FCC Part 15.407

REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Measured Carrier Frequency Modulation Measured Emission Limit Margin
Frequency (MHz) (MHz) (dBpVv/m) (dBpv/m) (dB)
30-88 2440 GFSK <30 40.0 >10
88 — 216 2440 GFSK 40.0 43.5 3.5
216 — 960 2440 GFSK <36 46.0 >10
960 — 1000 2440 GFSK <35 54.0 >19
120.010 2440 GFSK 40.0 43.5 3.5
The spurious at 120.010 MHz is independent of RF signal or antenna type.
See attached plots.
Requirements/Limit
FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Frequency Radiated emission limit @3 meters
30 — 88 MHz 100 pv/m 40.0 dBpV/m
88 — 216 MHz 150 pv/m 43.5 dBpV/m
216 — 960 MHz 200 pv/m 46.0 dBpV/m
960 — 1000 MHz 500 pv/m 54.0 dBuV/m

Limits above are with Quasi Peak Detector
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

RBW 100 kHz Marker 1 [T1] RBW 100 kHz Marker 1 [T1]
VBW 300 kHz 40.87 dBuV/m VBW 300 kHz 40.57 dBuV/m
Ref 80 dBuv/im Alt 20dB SWT 100 ms 995.344000000 MHz Ref 80 dBuv/m At 20 dB SWT 100 ms 996.120000000 MHz
80 H 80 ‘l
1 PK ] 1PK ]
[MAXH T [vaxH T
FCE 4 FCE
‘ in N L TN Yo g ) T R sy
" ToF ToF
[T o
\u » »/’ B MW
ik e
- o8 + o8
0 ’ 3 ’
Start 30 MHz 97 MHz/ Stop 1GHz Start 30 MHz 97 MHz/ Stop 1GHz
# Frequency Level # Frequency Level
1 30.776000 MHz 30.38 dBuV 1 30.776000 MHz 31.28 dBuV
2120.016000 MHz 39.37 dBuV 2120.016000 MHz 33.18 dBuV
3995.344000 MHz 40.87 dBuV 3239.908000 MHz 29.77 dBuV
4 625.192000 MHz 39.32 dBuvV
5996.120000 MHz 40.57 dBuV
Date: 10.MAR.2023 14:42:28 Date: 10.MAR.2023 14:44:24
Radiated Emissions 30-1000 MHz, Ch048, 802.11n HT20, MIMO, VP HP
RBW 100 kHz Marker 1 [T1] RBW 100 kHz Marker 1 [T1]
VBW 300 kHz 4053 dBpvim VBW 300 kHz 40.14 dBjvim
Ref 80 dBuv/im Att 20dB SWT 100 ms 999.224000000 MHz Ref 80 dBuV/m At 20dB SWT 100 ms 980.988000000 MHz
% | % ]
1Pk — —
MAXI T T 1
FC@ FCE: -
‘ e - TOF | Lnsa
ey
\A.‘A u/’hw /\a)“ s
ol N
- o8 + o8
o AC 0 AC
Start 30 MHz 97 MHz/ Stop 1 GHz Start 30 MHz. 97 MHz/ Stop 1 GHz
# Frequency Level # Frequency Level
1 31.164000 MHz 30.15 dBuV 1 30.388000 MHz 31.29 dBpV
2120.016000 MHz 39.88 dBuVvV 2120.016000 MHz 33.73 dBuV
3625.192000 MHz 36.94 dBuVvV 3625.192000 MHz 38.97 dBuV
4999.224000 MHz 40.53 dBuVvV 4980.988000 MHz 40.14 dBuvV
Date: 10.MAR.2023 14:54:44 Date: 10.MAR.2023 15:04:53
Radiated Emissions 30-1000 MHz, Ch116, 802.11n HT20, MIMO, VP HP
RBW 100 kHz Marker 1 [T1] RBW 100 kHz Marker 1 [T1]
VBW 300 kHz 35.78 dBUV/m VBW 300 kHz 98 dBuV/rm
Ref 80 dByvim At 20d8 SWT 100 ms 120,016000000 MHz Ref 80 dBVIm At 2008 SWT 100 ms 5000000 MHz
80 H 80 ‘l
1 PK ] 1PK ]
MAXI T MAX T
FCEt . FCE15 f
T
1 o ‘ 4 I
i i
\ In, N . \ 0 DT s
K | g R |
[ F 308
o o \
Start 30 MHz 97 MHz/ Stop 1GHz Start 30 MHz 97 MHz/ Stop 1GHz
# Frequency Level # Frequency Level
1 30.776000 MHz 25.17 dBuV 1 30.000000 MHz 25.58 dBuV
2120.016000 MHz 35.78 dBuV 2120.016000 MHz 28.69 dBuV
3935.204000 MHz 33.82 dBuV 3 625.192000 MHz 31.97 dBuV
4 986.808000 MHz 33.98 dBuV
Date: 10.MAR.2023 15:19:30 Date: 10.MAR.2023 15:25:57
Radiated Emissions 30-1000 MHz, Ch157, 802.11n HT20, MIMO, VP HP
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

RBW 120 kHz
MT 100 ms

Att 10 dB AUTO PREAMP OFF

FREQUENCY 120.0100000 MHz

LEVEL PK+ 41.35 dBuVv/m
QPK 40.01 dBuV/m

RBW 10 kHz

Center 120.01 MHz 100 kHz/ Span 1 MHz

Date: 10.MAR.2023 16:05:41

Radiated Emissions 120 MHz, Max: VP
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FCC Part 15.407

em ko REP016481
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

Whip+Patch Antenna

RBW 100 kHz Marker 1 [T1] RBW 100 kHz Marker 1 [T1]
VBW 300 kHz 3373 aBpvim VBW 300 kHz 34.02 aBpvIm
Ref 80 dBuv/im Alt 20dB SWT 100 ms 993.016000000 MHz Ref 80 dBuv/m At 20 dB SWT 100 ms 894.076000000 MHz
80 H 80 ‘l
[A ] [A]
1 PK ] ]
MA T T
Fce ECgis
. :
7 + 4 + TDF . J 4 TDF
Y h
% A,M l A b Y e I\ Fr| Al 4 | Y et
W Sy N iz
- o8 + o8
0 AC o AC
Start 30 MHz 97 MHz/ Stop 1GHz Start 30 MHz 97 MHz/ Stop 1GHz
# Frequency  Level # Frequency Level
1 38.924000 MHz 26.04 dBuV 1 31.164000 MHz 25.29 dBuV
2 82.768000 MHz 28.81 dBuV 2 85.096000 MHz 21.91 dBuV
3 90.140000 MHz 23.61 dBuV 3 94.020000 MHz 22.96 dBuV
4120.016000 MHz 28.07 dBuV 4120.016000 MHz 28.31 dBuV
5 164.636000 MHz 27.63 dBuV 5 145.236000 MHz 27.99 dBuV.
6 168.904000 MHz 30.37 dBuV 6 164.636000 MHz 30.52 dBpV
7 242.236000 MHz 25.79 dBuV 7 168.904000 MHz 30.50 dBuV
8 359.800000 MHz 27.02 dBuV 8239.908000 MHz 24.96 dBuV
9 625.192000 MHz 33.43 dBuV 9 894.076000 MHz 34.02 dBuV
10 993.016000 MHz 33.73 dBuV
Date: 13.MAR.2023 11:04:17 Date: 13.MAR.2023 11:06:14
Radiated Emissions 30-1000 MHz, Ch048, 802.11n HT20, MIMO, VP HP
RBW 100 kHz Marker 1 [T1] RBW 100 kHz Marker 1 [T1]
VBW 300 kHz 34.04 dBpvim VBW 300 kHz 3371 dBvim
Ref 80 dBuVv/im Att 20dB SWT 100 ms 977.884000000 MHz Ref 80 dBuv/m Att 20 dB SWT 100 ms 973.228000000 MHz
% | % ]
1Pk — L PK —
MAXI T MAXI T
FC@ FCE:
:

Il Il L sk 15 "L‘
LN ‘A,A lM 1L W Py A - \ MA] TILL) B
ot [

) c 0
Start 30 MHz 97 MHz/ Stop 1GHz Start 30 MHz 97 MHz/ Stop 1GHz
# Frequency Level # Frequency Level
1 38.536000 MHz 25.98 dBUV 1 31.164000 MHz 25.98 dBpV
2 85.872000 MHz 28.64 dBLV 2 83544000 MHz 21.58 dBuV
3120.016000 MHz 28.53 dBUV 3 93.244000 MHz 23.27 BV
4160.368000 MHz 26.81 dBV 4120016000 MHz 28.23 dBV
5168.904000 MHz 29.37 dBV 5160.368000 MHz 30.34 dByV
6239.908000 MHz 25.51 dBV 6164.636000 MHz 30.39 dByV
7 359.800000 MHz 26.66 dBLV 7 168.904000 MHz 29.85 dByV
8625.192000 MHz 33.18 dBLV 8189.856000 MHz 23.50 dByV
9977.884000 MHz 34.04 dBLV 9239.908000 MHz 24.61 dByV
10 973.228000 MHz 33.71 dBRV
Date: 13.MAR.2023 11:11:41 Date: 13.MAR.2023 11:13:38
Radiated Emissions 30-1000 MHz, Ch116, 802.11n HT20, MIMO, VP HP
RBW 100 kHz Marker 1[T1] RBW 100 kHz Marker 1[T1]
VBW 300 kHz 34.43 dBuVIT VBW 300 kHz 33.77 dBpvim
Ref 80 dBuVim At 2048 SWT 100 ms 950.336000000 MHz Ref 80 dBuV/M At 2008 SWT 100 ms 989.136000000 MHz
80 H 80 ‘l
(A [A ]
i i
Fcg ! ECE15 !
ps
= T 0 1 i
% i -
o A R
208
o AC 0 \C
Start 30 MHz 97 Mzl Stop 1GHz Start 30 MHz 97 Mzl
# Frequency Level

Stop 1GHz
# Frequency  Level
1 39.312000 MHz 25.47 dBUV

2 82.380000 MHz 26.94 dBuV
3120.016000 MHz 28.07 dBuV
4164.636000 MHz 25.55 dBuV
5168.904000 MHz 29.30 dBuV
6245.340000 MHz 25.57 dBuV
7/625.192000 MHz 31.99 dBuV
8950.336000 MHz 34.43 dBuV

1 31.552000 MHz 25.34 dBuV
2 86.648000 MHz 22.08 dBuV
3 94.020000 MHz 22.68 dBuV
4120.016000 MHz 28.82 dBpV
5164.636000 MHz 30.43 dBpV
6 168.904000 MHz 30.73 dBpV
7 239.908000 MHz 25.76 dBuV
8989.136000 MHz 33.77 dBpV.

Date: 13.MAR.2023 11:55:42 Date: 13.MAR.2023 11:57:38

Radiated Emissions 30-1000 MHz, Ch157, 802.11n HT20, MIMO, VP HP
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4.8

ISED RSS-GEN, Issue 5, Clause 8.9

TEST REPORT
FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Radiated Emissions, 1 — 40 GHz

FCC 15.205, 15.209, 15.407

Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:

Measuring distance 3m up to 18 GHz, 1m above 18 GHz.

A prescan at approx. 1m was performed from 18 — 40 GHz.

Peak Detector, RBW=1 MHz

Carrier freq. (MHz) Measured Modulation Measured Limit Margin
Frequency Emission (dBuV/m) (dBpv/m) (dB)
(GHz)
5180 5150 Any 68.1 74 5.9
5320 5350 Any 67.4 74 6.6
5500 5460 Any 68.2 74 5.8
5220 10440 802.11a 57.5 74 16.5
5580 11160 802.11a 54.5 74 19.5
Band Edge values with Peak Detector are reported in clause 2.8
Average Detector, RBW=1 MHz
Carrier freq. (MHz) Measured Modulation Measured Limit Margin
Frequency Emission (dBuV/m) (dBuV/m) (dB)
(GHz)
5180 5150 Any 53.5 54 0.5
5320 5350 Any 50.6 54 3.4
5500 5460 Any 53.1 54 0.9
5220 10440* 802.11a 45.3 54 8.7
5580 11160 802.11a 44.9 54 10.1

*Not in a Restricted Band

Measured results are for 802.11a 6Mbps and 802.11n MCSO, it was checked that other modulations and/or bitrates did not produce

higher emissions.

BandStop Filters were used for measurements from 1 to 18 GHz.

Only harmonics that fall in the restricted bands (ref. §15.205) have been measured.

Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”.

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Radiated emission limit @3 meters
Frequency Average Detector (dBuV/m) Peak Detector (dBuV/m)
1-40 GHz 54.0 74.0
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TEST REPORT
FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Combi Antenna

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz T1]
VBW 3 MHz 68.09 dBuV/m VBW 10 MHz 45.48 dBuVIm
Ref 110 dBuv/m Att 10 dB SWT 20 ms 5. 143\358‘374 GHz Ref 110 dBuv/m SWT 20 ms 5.150000000 GHz
110 M, 110 1[ri]
8.15 diy 58 dBuVfm
Ly 18910: L, 69 1GHz
1 RN
FCC15iPK M
p P
Swi 200 of |200
e s ;
_’,_,/
cccs,
10 10
Center 5.15 GHz 10 MHz/ Span 100 MHz Center 5.15 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 12:43:14 Date: 12.JUL.2023 12:44:30
Band Edge 5150 MHz, ch036, 802.11a 6Mb, Radiated, Max, Pk, PL8 Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.90 dBuv/m VBW 10 MHz 47.70 dBuV/m
Ref 120 dBuV/m At 15d8 SWT 20 ms 5.147435897 GHz Ref 120 dBuv/m SWT 20ms 5.150000000 GHz
120 Markef 1 [T1] 120 1[T1]
X 114.33 dBp\/m 2.38 dBp/m
L, M 4615 |GHZ [~ ] Lo 5.1p8397436 GHz [A ]
{ 561
/ [k\ e .
Focisii i
L J L
3B SWIP 200 of |200
o 0 WWW
I
_FCC154V.
20 20
Center 5.15 GHz 20 MHz/ Span 200 MHz Center 5.15 GHz 20 MHz/ Span 200 MHz
Date: 12.JUL.2023 12:39:38 Date: 12.JUL.2023 11:17:12
Band Edge 5150 MHz, ch040, 802.11a 6Mb, Radiated, Max, Pk Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.11 dBuV/m VBW 10 MHz 48.63 dBuV/m
Ref 120 dBuv/m Att 15 dB SWT 20 ms 5.350641026 GHz Ref 120 dBpv/m SWT 20 ms 5.350000000 GHz
120 Markef 1[T1] 120 1[ri]
1 110.31 dBp\/m 1.11 dBp\/m
4 2724350 [GHz L. 5300801282 |GHz [A]
GL
\w\\ ”
Froo
TCF X ToF
p P
_FCC15pK
70— WWM -
w,’ o swip 200 of [230
T VBTV VUSRI ey
"
FCC154V
20 20
Center 5.35 GHz 10 MHz/ Span 100 MHz Center 5.35GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 12:59:10

Band Edge 5350 MHz, ch060, 802.11a 6Mb, Radiated, Max, Pk

Date: 12.JUL.2023 12:59:52

Av
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.38 dBpV/m VBW 10 MHz 43.89 dBpV/m
Ref 110 dBpv/m At 10dB SWT 20 ms 5.350641026 GHz Ref 110 dBuv/m At 10 dB SWT 20 ms 5.350000000 GHz
110 2 Marke] 1(T1] 110 Marke] 1 [T1]
/vjﬂ 103.95 dBu\/m o182 dBpvim
Ly 5317307602 [tz L, 5.3p2275641 GHZ
1
1 R
TOF / \ TOF
- \
P
Swip 200 of 200 \
FCC154V I ——
10 10
Center 5.35 GHz 10 MHz/ Span 100 MHz Center 5.35GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 13:01:36 Date: 12.JUL.2023 13:04:37
Band Edge 5350 MHz, ch064, 802.11a 6Mb, Radiated, Max, Pk Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.19 dBV/m VBW 10 MHz 44.38 dBuV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.467756410 GHz Ref 117 dBuv/m Att 10 dB SWT 20ms 5.459038462 GHz
Markef 1[T1] Marke] 1 [T1]
Ly 106.25 dBu\/m L 95.59 dBuVIm
5.5p3p51282 [GHz [A ] 5.501025641|GHz [A ]
Gl
mE L
1 / \ 1 T
TCF / \
B ,
_FCC15RK M ‘N‘W
C 2|l I
TR >t
iy V‘«VM\M SWI 200 of [200
W kiLg
WWWW
2|
| S|
FCCI54V.
Center 5.47 GHz 10 MHz/ Span 100 MHz Center 5.46 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 13:15:18 Date: 12.JUL.2023 13:15:41
Band Edge 5470 MHz, ch100, 802.11a 6Mb, Radiated, Max, Pk Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.82 dBV/m VBW 10 MHz 42.94 dBpV/m
Ref 110 dBpVv/m At 10 dB SWT 20 ms 5.468557692 GHz 1 Ref 110 dBuv/m At 10 dB SWT 20 ms 5.459038462 GHz
v
110 Marke] 1(T1] 110 Marke] 1 [T1]
111.92 dBu\/fh 8p.83 dBpvm
Ly 5517506154 Gz L, 5.5 0000000 |Gtz
A
w/ﬂ Ter ToF
_FCC15RK ,«/‘W
W«r B
L o L
, Al
. W\fm
HA}W
) o Swip_200 of [200
L ——
e cacr = A R —
10 10
Center 5.47 GHz 10 MHz/ Span 100 MHz Center 5.46 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 13:09:20

Band Edge 5470 MHz, ch104, 802.11a 6Mb, Radiated, Max, Pk

Date: 12.JUL.2023 13:10:03

Av
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TEST REPORT
FCC Part 15.407

IC: 1011

REP016481

FCC ID: AHV-SID2MLTE

1A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.09 dBUV/m VBW 10 MHz 43.02 dBuVIM
Ref 110 dBuVv/m At 10 dB SWT 20 ms 5.149839744 GHz Ref 110 dBuVv/m At 10dB SWT 20 ms 5.147275641 GHz
110 Markef 171] 110 Markef 1 [T1]
#02.94 dBp\/m 9B.51 dBuVfm
L 55028 (GHZ Ly 5182371795 GHz
1
L P 1 Ry
/ =~
TOF / \ ™
Fecisik
.
W»MW
Swi 200 of [200
B RO L . / \
B IS 2 Ny
10 10
Center 5.15 GHz 10 MHz/ Span 100 MHz Center 5.15 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 10:54:18 Date: 12.JUL.2023 10:55:14
Band Edge 5150 MHz, ch036, 802.11n HT20 SISO, Radiated, Max, Pk Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.73 dBuV/m VBW 10 MHz 47.30 dBuV/m
Ref 120 dBuV/m At 15 dB SWT 20 ms 150000000 GHz Ref 120 dBuV/m At 15dB SWT 20 ms 5.149519231 GHz
120 Markef 1(71] 120 Marke] 1[T1]
109.25 dBp\/m 1¢0.07 dBp\/m
L, sabszarizolorz ¢ (M Lo 5.1p8307436GHz 1A ]
SelL
1
L L y
[
B .
a
a2
FCCisipK MW”
L. | L
it
W swip 20001 [200
W S
b sfpamaradisd /
g
_FCC154V.
20 20
Center 5.15 GHz 10 MHz/ Span 100 MHz Center 5.15 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 10:50:59 Date: 12.UL.2023 11:02:02
Band Edge 5150MHz, ch040, 802.11n HT20 SISO, Radiated, Max, Pk PL14 Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 61.51 dBuV/m VBW 10 MHz 46.37 dBuV/m
Ref 120 dBuVv/m At 15dB SWT 20 ms 5.150000000 GHz Ref 120 dBuVv/m At 15dB SWT 20 ms 5.149358974 GHz
120 Markef 1[T1] 120 Markef 1 [T1]
111.52 dBp\/m 192.66 dBp\/m
Ly s ooy Ly s 2bizaunz oz
Y
TcF ToF
p .
|
_FCC15pK W
7ot ! L
DE Swi 200 of (200
[ h y
RETRIFWN VY ST Y VISTON YV
—
Fccisqv
20 20
Center 5.15 GHz 20 MHz/ Span 200 MHz Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 12.JUL.2023 11:04:08

Band Edge 5150MHz, ch044, 802.11n HT20 SISO, Radiated, Max, Pk

Date: 12.JUL.2023 11:04:50

Av
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.44 dBpV/m
Ref 120 dBpV/m At 15dB SWT 20 ms 5.351923077 GHz
Marke] 1(T1]
111.99 dBu\/m
Lo 5275641026 (aHz.

TOF

W ™

® RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 47.21 dBuV/im
Ref 120 dBuV/m At 15dB SWT 20 ms 5.351602564 GHz
120 Marke] 1[T1]

1¢3.04 dBp\/m
277884615 |GHz

11

>

g /SW 200 of [200
° ) YA RPRRTTRRT RSN
[
_FCC154V
20 20
Center 5.35 GHz 20 MHz/ Span 200 MHz Center 5.35GHz 20 MHz/ Span 200 MHz
Date: 12.JUL.2023 10:41:42 Date: 12.JUL.2023 10:42:23
Band Edge 5350 MHz, ch056, 802.11n HT20 SISO, Radiated, Max, Pk Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.86 dBuUV/m VBW 10 MHz 48.74 dBuV/m
Ref 120 dBuV/m Att 15dB SWT 20 ms 5.350000000 GHz Ref 120 dBuV/m Att 15dB SWT 20 ms 5.350160256 GHz
120 Markef 1(71] 120 Marke[ 1[T1]
. 109.71 dBp\/m 190.82 dBp\/m
B dhoossmrolo;  |m Lo ocisaslorz (P
SelL
7!«\\ )
x
m - o
P, I
SWi \Kﬂf 200
MW T
AR JPFURT RPN S
I S ——
_FCC154V
20 20
Center 5.35 GHz 10 MHz/ Span 100 MHz Center 5.35GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 10:39:08 Date: 12.JUL.2023 10:39:33
Band Edge 5350 MHz, ch060, 802.11n HT20 SISO, Radiated, Max, Pk PL14 Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.73 dBuV/m VBW 10 MHz 44.46 dBuV/m
Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.350480769 GHz Ref 110 dBpv/m Att 10 dB SWT 20 ms 5.350480769 GHz
110 N Marke] 1[T1] 110 Markef 1 [T1]
/,!\ 193.52 dBp\/m 9}1.45 dBpuVfm
L, 5 2016826923 [5Hz L. 5.3p2435807 [tz
/ \ :
TCF / \ ToF
15K
-
i) o /
W%M SR 200 of [200 :
{ st pnsaliieg i 20 8
| B A
R e B
FCC154V | I D —
10 10

Center 5.35 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 10:31:55

Band Edge 5350 MHz, ch064, 802.11n HT20 SISO, Radiated, Max, Pk

Center 5.35GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 10:32:19
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Marker 2 [T1]
67.98 dBpV/m
5.469038462 GHz

@ RBW 1 MHz
VBW 3 MHz

Ref 110 dBuV/m At 10dB SWT 20 ms

110 Marke] 1[T1]
1192.52 dBum

L. /Jﬁsm7 SHz

TOF
FCC15pK

oyl
rot

@

Ref 110 dBuv/m

At 10dB

RBW 1 MHz

VBW 10 MHz

SWT 20 ms

Marker 2 [T1]
45.01 dBuV/m
5.457916667 GHz

110

Marke] 1[T1]
9B.28 dBuVfm
501346154 |GHz

z

1
v

SWiP 200 of |200

10 10
Center 5.47 GHz 10 MHz/ Span 100 MHz Center 5.46 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 10:28:02 Date: 12.JUL.2023 10:27:14
Band Edge 5470 MHz, ch100, 802.11n HT20 SISO, Radiated, Max, Pk Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.53 dBuV/m VBW 10 MHz 43.09 dBpV/m
Ref 120 dBuv/m Att 15 dB SWT 20 ms 5.469038462 GHz Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.459839744 GHz
120 Markef 1(T1] 110 Marke[ 1[T1]
107.73 dBp\/m 7b.84 dBpVfm
L, ssuzoteeeziorz 1 (M L hooooooolerz (I
SelL
ek
. e
FCC15RK WNW j
L i | ol
2 ITiag
W SWI_ 200 of [200
L
" Lkt YT AL L
[
e
20 10
Center 5.47 GHz 10 MHz/ Span 100 MHz Center 5.46 GHz 10 MHz/ Span 100 MHz
Date: 11.JUL.2023 16:41:25 Date: 12.JUL.2023 09:54:31
Band Edge 5470 MHz, ch104, 802.11n HT20 SISO, Radiated, Max, Pk PL11 Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.05 dBuV/m VBW 10 MHz 45.20 dBuVv/m
Ref 117 dBuVv/m At 10 dB SWT 20 ms 5.148878205 GHz Ref 117 dBuVv/m At 10dB SWT 20 ms 5.150000000 GHz
Markef 1[T1] Markef 1 [T1]
L, 105.36 dBu\/m Lo 95.24 dBuVfm
. 5.1B1570513[6Hz 5.1p3173077 [GHz
L )
/ \ :
TCF / \ TCF
-
FCCisipK M MM
L 2| gt e i
el i
mmmw
FCC154AV ]
Center 5.15 GHz 10 MHz/ Span 100 MHz Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 15:26:33

Band Edge 5150 MHz, ch036, 802.11n HT20 MIMO, Radiated, Max, Pk

Date: 12.JUL.2023 15:24:55
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TEST REPORT

FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

Cjemko

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.12 dBV/m VBW 10 MHz 45.77 dBpV/m
Ref 117 dBpv/m At 10dB SWT 20 ms 5.149679487 GHz Ref 117 dBuv/m At 10 dB SWT 20 ms 5.149839744 GHz
Marke] 1(T1] 1 Marke] 1 [T1]
191.74 dBuY/m_ % 11.23 dBu\/m
—1 11
5.1p8397436 [G)7 5.1p7435897 [GHz
1
L. 1 R ad

|
B [
TOF

_FCCI15RK

]

SWip 200 of 200

AMJLW 308

FCC15AV I
Center 5.15 GHz 10 MHz/ Span 100 MHz Center 5.15 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 15:21:35 Date: 12.JUL.2023 15:21:57
Band Edge 5150 MHz, ch040, 802.11n HT20 MIMO, Radiated, Max, Pk Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 64.96 dBpV/m VBW 10 MHz 46.16 dBuV/m
Ref 117 dBuV/m At 10 dB SWT 20 ms 5.351442308 GHz Ref 117 dBuv/im At 10 dB SWT 20ms 5.350000000 GHz
Marke] 1(T1] Marke[ 1[T1]
1 108.97 dBu\/m Fia 9B.37 dBuVjm
j\,“\ 5.3D1282051 [GHz [A ] 5.300961538 [GHz [A ]
Gl
1
TCF
b . .
Lo MM’M. |
I v
200
¥
M~ | ]
FCC154v
Center 5.35 GHz 10 MHz/ Span 100 MHz Center 5.35GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 15:15:40 Date: 12.JUL.2023 15:16:37
Band Edge 5350 MHz, ch060, 802.11n HT20 MIMO, Radiated, Max, Pk Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.05 dBpv/m VBW 10 MHz 44.85 dBuV/m
Ref 117 dBuV/m At 10dB SWT 20 ms 5.350061538 GHz Ref 117 dBuv/im At 10 dB SWT 20ms 5.363942308 GHz
Marke] 1(T1] Marke[ [T1]
L, 103.50 dBu\/m L. olL.28 dBuvim
. N 5.317628205 [GHz 5.3p1474359 [GHz
L P
1
/J \ >
TCF [ \ TCF
p P
WM “‘M‘M o Swib 200 of [200
MW ! / \
2
NN SN 2
FCC154V
Center 5.35 GHz 10 MHz/ Span 100 MHz Center 5.35GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 15:14:17 Date: 12.JUL.2023 15:08:43

Band Edge 5350 MHz, ch064, 802.11n HT20 MIMO, Radiated, Max, Pk Av
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 62.32 dBUV/m VBW 10 MHz 45.16 dBuV/m
Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.469198718 GHz Ref 117 dBuv/m Att 10 dB SWT 20 ms 5.457916667 GHz
110 Marke] 1 [T1] Marke 1 [T1]
9p.42 dBuv[m L. .17 dBpvjm
L, 546023077 [Hz 5.5P3429487 [oHz
1 RN
X
TOF TOF
FCC15RK
L I P P
. Swi 200 of |200
[TV 08
2
FCC154v
10
Center 5.47 GHz 10 MHz/ Span 100 MHz Center 5.46 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 14:02:36 Date: 12.JUL.2023 14:34:56
Band Edge 5470 MHz, ch100, 802.11n HT20 MIMO, Radiated, Max, Pk Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.15 dBuv/im VBW 10 MHz 44.74 dBuV/m
Ref 117 dBuV/m At 10dB SWT 20ms 5469358974 GHz Ref 117 dBuV/m At 10dB SWT 20ms 5.460000000 GHz
Mgrke| 1[T1] Markef 1 [T1]
Ly 3.41 dBu/m L 102.13 dBu\V/m
5521602564 GHz [A ] 5.501217949 |GHz [A ]
1L 5GL
TCF f \
" "l . .
_FCCI5FK M ) K
- . i L
" SWIP 200 of |200
PRITIRTVVF NWWIVETIG PR B
...*—/—*/
FCC154AV
Center 5.47 GHz 20 MHz/ Span 200 MHz Center 5.46 GHz 20 MHz/ Span 200 MHz
Date: 12.JUL.2023 14:31:24 Date: 12.JUL.2023 14:32:44
Band Edge 5470 MHz, ch104, 802.11n HT20 MIMO, Radiated, Max, Pk Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 66.43 dBuV/m VBW 10 MHz 44.31 dBuV/m
Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.149198718 GHz Ref 110 dBpv/m Att 10 dB SWT 20 ms 5.149519231 GHz
110 Marke] 1[T1] 110 Markef 1 [T1]
9p.94 dBuV[m 85.73 dBuvim
Ly 5190064103 L. 5.1p7115385 |GHz
7 ;
_FCC15RK A‘,I/W /
P P
[ - it L
- WW
M’.wlvaAW
v b ot
'M’W Gl A A o Swip_200 of [200
< 1 ——(4/_///‘/_‘
10 10
Center 5.15 GHz 10 MHz/ Span 100 MHz Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 13.JUL.2023 12:36:18

Band Edge 5150 MHz, ch038, 802.11n HT40 SISO, Radiated, Max, Pk

Date: 13.JUL.2023 12:36:51
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TEST REPORT

FCC Part 15.407

REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.33 dBuV/m
Ref 117 dBuVv/m At 10 dB SWT 20 ms 5.144871795 GHz
Markef 1 [T1]
L, 107.42 dBu\/m
5 Zhao1ga5
L m

_FCCI15RK MJ(‘/

Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 13.JUL.2023 12:31:33

Band Edge 5150 MHz, ch046, 802. 11n HT40 SISO, Radiated, Max, Pk

@

Ref 117 dBuv/m

At 10dB

T1]
48.86 dBuV/m
5.150000000 GHz

1[T1]
Lo [7.76 dBuVim

5 2B5897436 otz
TR A
ﬂ m

.
Swi 200 of
=
FocTsiY

Center 5.15GHz

Date: 13.JUL.2023 12:32:27

Av

Span 200 MHz

® RBW 1 MHz Marker 2 [T1] ® Marker 2 [T1]
VBW 3 MHz 64.18 dBV/m 49.55 dBaV/m
Ref 117 dBuV/m At 10dB SWT 20 ms 5350061538 GHz Ref 117 dBuV/m At 10dB 5.350000000 GHz
Markef 1[T1] 1rT1]
. 17.14 dB\/m I7.83 dBuVim
—11 . 11
5.256666667 GHz 5705128 [GHz [A ]
SelL
. ™
1 Y (’\
W ﬁ
_FCCI5fK W
[ WM% |
Ml SWip 200 of
Fcc1sqv
Center 5.35GHz 20 MHz/ Span 200 MHz Center 5.35GHz Span 200 MHz
Date: 13.JUL.2023 12:26:24 Date: 13.JUL.2023 12:27:46
Band Edge 5350 MHz, ch054, 802. 11n HT40 SISO, Radiated, Max, Pk PL15 Av
® RBW 1 MHz Marker 2 [T1] ® 1]
VBW 3 MHz 67.12 dBUV/m 44.61 dBuVIm
Ref 110 dBuV/m At 10dB SWT 20 ms 5.350160256 GHz Ref 110 dBuV/m At 10dB 5.350160256 GHz
10 Markef 1(71] 0 1]
X 96.71 dBpvjm b.79 dBuvim
b 53010416667 Gz L. 303846154 /GHz
M\\\ 1
_FCC15iPK
o -
L ¥ L
MWMM bt
LG
1 A‘W‘MW SWib 200 of
R
FCo1sqv ——
10 10

Center 5.35 GHz 10 MHz/ Span 100 MHz

Date: 13.JUL.2023 12:22:04

Band Edge 5350 MHz, ch062, 802. 11n HT40 SISO, Radiated, Max, Pk PL9

Center 5.35GHz

Date: 13.JUL.2023 12:22:28

Av

Span 100 MHz

Nemko Scandinavia AS

Page 87 (123)




TEST REPORT

FCC Part 15.407

e m ko REP016481
FCC ID: AHV-SID2MLTE

IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.02 dBV/m VBW 10 MHz 45.18 dBuV/m
Ref 110 dBpv/m At 10dB SWT 20 ms 5.469358974 GHz Ref 110 dBuv/m At 10 dB SWT 20 ms 5.458237179 GHz
110 Marke] 1(T1] 110 Marke] 1 [T1]
9B.36 dBpVim 8l7.51 dBuvfm
Ly 5510705128 [z L, 5 57275641 GHz
¥ 1 Ry
1

/ i

N
ww.w oo Swi_200of |200
I
A__/\_/,__/wf—’"“’L/_bdv
e na—

10 10

Center 5.47 GHz 10 MHz/ Span 100 MHz Center 5.46 GHz 10 MHz/ Span 100 MHz
Date: 13.JUL.2023 12:20:05 Date: 13.JUL.2023 12:20:28
Band Edge 5470 MHz, ch102, 802. 11n HT40 SISO, Radiated, Max, Pk PL4 Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]

VBW 3 MHz 67.97 dBuV/im VBW 10 MHz 50.96 dBuV/m
Ref 117 dBuV/m At 10dB SWT 20ms 5.458461538 GHz Ref 117 dBuV/m At 10dB SWT 20ms 5.450038462 GHz

Markef 1(T1] |, Marke] 1[T1]
110.41 B\ 140.87 dBuV/m

11
5.5530; EnRz [A ] 5.554230769 [GHz [A ]
I =
T X

o~ I

W‘VW § Swip 200 of [200

=

4]
Fccis
Center 5.47 GHz 20 MHz/ Span 200 MHz Center 5.46 GHz 20 MHz/ Span 200 MHz
Date: 13.JUL.2023 12:14:37 Date: 13.JUL.2023 12:15:19
Band Edge 5470 MHz, ch110, 802. 11n HT40 SISO, Radiated, Max, Pk Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.24 dBUV/m VBW 10 MHz 44.10 dBUVIm
Ref 110 dBuV/m At 10dB SWT 20ms 5.150000000 GHz Ref 110 dBuV/m At 10dB SWT 20ms 5.149679487 GHz
110 Markel 1[T1] 10 Marke] 1117
99.32 dBuvjm 8792 dBuvjm
Ly 5.1P0064103 L 5156378205 GHz

1

/ P

o e

WWMW o swip_200 of [200

I P Ry
10 10
Center 5.15 GHz 10 MHz/ Span 100 MHz Center 5.15 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 16:06:52 Date: 12.JUL.2023 16:07:29
Band Edge 5150 MHz, ch038, 802.11n HT40 MIMO, Radiated, Max, Pk PL2 Av
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FCC Part 15.407

REP016481

FCC ID: AHV-SID2MLTE

IC: 1011

1A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.44 dBpV/m VBW 10 MHz 48.23 dBuV/m
Ref 120 dBuV/m At 1508 SWT 20ms 5.146474359 GHz Ref 120 dBuv/m At 15dB SWT 20ms 5.150000000 GHz
120 Marke] 1(T1] 120 Marke] 1[T1]
147.49 dBU\/m 9b.74 dBuVm
Loy 5 2850744 [otHz Lo 5.2p2115385 |Gtz
1 RN
L
W“/ \ .
)
— - .
2 W } Sswip 200 of 200
08
o i Ac A
T YR TS YT
I—
LECC154v
20 20
Center 5.15 GHz 20 MHz/ Span 200 MHz Center 5.15 GHz 20 MHz/ Span 200 MHz
Date: 12.JUL.2023 15:59:09 Date: 12.JUL.2023 16:00:17
Band Edge 5150 MHz, ch046, 802.11n HT40 MIMO, Radiated, Max, Pk Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 63.52 dBUV/m VBW 10 MHz 47.64 dBUVIm
Ref 120 dBuV/m At 15d8 SWT 20ms 5356410256 GHz Ref 120 dBuV/m At 15dB SWT 20ms 5350000000 GHz
120 Markef 1(T1] 120 Marke[ 1[T1]
194.97 dBu\/m 9B.82 dBuvm
L, sopesosearorz M Lo acisiorz PN
1 =
1
¥
rer 9
| { \
. .
L ot L
z b
W Z - SWiP 200 of \u\\
LECC154v
20 20
Center 5.35 GHz 20 MHz/ Span 200 MHz Center 5.35GHz 20 MHz/ Span 200 MHz
Date: 12.JUL.2023 15:57:19 Date: 12.JUL.2023 15:58:07
Band Edge 5350 MHz, ch054, 802. 11n HT40 MIMO, Radiated, Max, Pk Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 67.42 dBpV/m VBW 10 MHz 44.44 dBUVIm
Ref 110 dBuV/m At 10dB SWT 20 ms 5.350801282 GHz Ref 110 dBuv/im At 10 dB SWT 20ms 5.350480769 GHz
110 Marke] 1(T1] 110 Marke[ [T1]
9p.14 dBuv[m 8[7.03 dBuvim
Ly 1 5.308012821 |GHz Lo 5.311698718 |GHz
e A
B = /}»\,\ .
_FCC15pK
g} ; .
L AL > L
Hi e
MMM TR
o SWP 200 of [200
|
FCC154V. ||
10 10
Center 5.35 GHz 10 MHz/ Span 100 MHz Center 5.35GHz 10 MHz/ Span 100 MHz

Date: 12.JUL.2023 15:49:35

Band Edge 5350 MHz, ch062, 802. 11n HT40 MIMO, Radiated, Max, Pk

Date: 12.JUL.2023 15:49:59
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FCC Part 15.407
REP016481

FCC ID: AHV-SID2MLTE
IC: 10111A-SID2MLTE

@ RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 68.05 dBpV/m
Ref 110 dBuVv/m At 10 dB SWT 20 ms 5.469839744 GHz
110 Marke} 1(T1]
140.06 dByim
L, 5.ehot0256a]
i
i WMWW h 7
6

@

Ref 110 dBuv/m At 10dB

RBW 1 MHz
VBW 10 MHz
SWT 20 ms

Marker 2 [T1]
43.82 dBuV/m
5.459358974 GHz

110

Marke] 1[T1]
8B.02 dBuVfm
5507435897 IGHZ

z

1

Y

SWiP 200 of |200

10 10
Center 5.47 GHz 10 MHz/ Span 100 MHz Center 5.46 GHz 10 MHz/ Span 100 MHz
Date: 12.JUL.2023 15:45:47 Date: 12.JUL.2023 15:46:10
Band Edge 5470 MHz, ch102, 802. 11n HT40 MIMO, Radiated, Max, Pk PL3 Av
® RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 65.96 dBuvV/m VBW 10 MHz 47.77 dBuV/m
Ref 120 dBuv/m Att 15 dB SWT 20 ms 5.467756410 GHz Ref 120 dBuv/m Att 15 dB SWT 20 ms 5.458397436 GHz
120 Markef 1(T1] 120 Marke[ 1[T1]
111.57 dBp\/im 1 9p.15 dBpVfm
L, o102esal X | Lo pazea pre (UM
1
d
m_/ ’ r ;
Fecistx J
SWIP 200 of |200
M“ M
R VT
4
I po—
_FCC154V.
20 20
Center 5.47 GHz 20 MHz/ Span 200 MHz Center 5.46 GHz 20 MHz/ Span 200 MHz
Date: 12.JUL.2023 15:40:25 Date: 12.JUL.2023 15:41:40
Band Edge 5470 MHz, ch110, 802. 11n HT40 MIMO, Radiated, Max, Pk Av
@ RBW 1 MHz Marker 2 [T1] ® RBW 1 MHz Marker 2 [T1]
VBW 3 MHz 61.70 dBuV/m VBW 10 MHz 45.30 dBuV/m
Ref 110 dBuv/m Att 10 dB SWT 20 ms 5.149038462 GHz Ref 110 dBuVv/m Att 10 dB SWT 20 ms 5.148397436 GHz
110 Markef 1[T1] 110 Markef 1 [T1]
98.78 dBuvjm 86.10 dBuVjm
Ly 520576023 Gz ) 5.2p2115385 GHz
/J“/WN *"’\\;\\ l
. . r,V_L‘.\J\\\\ .
- { \ "
DE Swi 200 of |200
c i .
- JW_.,,,_.../"\’”‘/—V‘X
10 10
Center 5.15 GHz 20 MHz/ Span 200 MHz Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 13.JUL.2023 12:09:15

Band Edge 5150 MHz, ch042, 802.11ac HT80 SISO, Radiated, Max, Pk PL9

Date: 13.JUL.2023 12:09:57
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